
Shaller Parts Catalog  1

PARTS GUIDE
2017

SHALLER GO-KARTS
COMPLETE PARTS MANUAL
FOR SINGLE & DUAL SEAT GO-KARTS

Visit our website for updated manuals (PDF Format)

Mailing Address:
PO Box 547 
Schulenburg, TX 78956

707 Demel Ave.
Schulenburg, Texas 78956
(979) 743-3892 Plant
(979) 743-4069 Fax
parts@shaller.com

shaller.com

GoKarts



2  Shaller Parts Catalog

Over the last 35 years, Shaller Go Karts have become the #1 provider 
and manufacturer of concession Go Karts in the USA.   Shaller 
continues to lead the Go Kart industry in reliable innovation.   We 
design and manufacture right here in Texas, USA.

Shaller has built well over 11,500 Go Karts, with customers in over 
45 States including Puerto Rico, and in many countries outside of 
the USA, including Brazil, Canada, Chile, Dominican Republic, New 
Zealand, Korea, and the United Kingdom.

Shaller Go Karts have a reputation for high performance, responsive 
handling, superior quality, longevity, and ultra-low maintenance.   
We have over 11 different models (Gas and Electric) to select from.  
Shaller has designed the leading and most State of the Art Electric Go 
Karts*.   
 
 •   Single-Seater*
 •   Two-Seater*
 •   Slick Track Wedge
 •   Slick Track 2017
 
The Single- Seater was the original model manufactured.  The Single-
Seater and Two-Seater Karts are designed for Family Entertainment 
Center tracks and road courses.    The Slick Track Wedge and Slick 
Track 2017 are High Performance Go Karts, designed for flat slick 

ABOUT

•   Ultra Trax
•   Rookie Kart*
•   Kiddie Kart*

SLICK TRACK 2017 - GAS
Engine ............................   9 HP Honda® GX-270 with silent muffler
Drive  ...........................  36mm wide, 8mm pitch, Synchronous Belt
Brakes  .....................................  Hydraulic disc brake w/twin pistons

tracks, road courses, and oval tracks.  The Shaller Slick Tracks are 
equipped with a 9 HP Honda motor, custom bucket seats, wide racing 
slick tires, and a live axle. 

The Ultra Trax is the latest high performance Shaller Kart.   The Ultra 
Trax has similar features to the Slick Track Karts, but is intended for 
banked tracks, road courses and ovals.   These High performance Karts 
closely simulate )“Real Racing.”  The driver should be a minimum of 
60” tall for Karts operating at speeds of 22 mph or less.   

The Rookie Kart is intended for children 7-10 years of age.   The Kiddie 
Kart is intended for children 4-7 years of age.

Shaller now offers the most innovative State of the Art Electric Karts.  
Our Electric Karts are the best Karts on the market; quick, responsive, 
extremely durable, and have the lowest maintenance cost of any Kart in 
the industry.  We offer both DC and AC electric Karts.

When Shaller designed and manufactured the first Go Kart, price was 
not a consideration, but performance, toughness, low maintenance, and 
dependability were.    Price is the amount you pay for something, and 
cost is a measure of that item’s performance over an extended period of 
time.  Shaller Go Karts are known for their longevity and low cost.

To inquire about Shaller Karts, call us at Shaller Go Karts at: 
979-743-3892 or at 800-293-5198.   
Visit us at:  www.shaller.com



Shaller Parts Catalog  3



4  Shaller Parts Catalog

CONTENTS
This aim of this guide is to help you and your maintenance team keep your go-karts safe and in top condition. If you have any doubt to the condition 

of any part(s) on your karts, the part(s) should be replaced with new part(s) provided by the manufacturer.

STEERING-400

ELECTRIC KART-800

CHASSIS-100

SEATS-300

FUEL SYSTEM-700

BRAKES-500

ACCESSORIES -900

POWERTRAIN-600

BODY-200

Steering Wheels
Steering Shafts
Tie Rods & Tie Rod Ends
Spindles 
Front Hubs 
Wheels
Tires & Tubes

   .............................................  25
   .............................................  25
   .............................................  26
   .............................................  27
   .............................................  28
   .............................................  29
 .............................................  30

   .............................................  53
   .............................................  53
   .............................................  54
   .............................................  54
 .............................................  54 
.............................................  54

   .............................................  57
   .............................................  59
   .............................................  59
   .............................................  59

  .............................................. 19
   ............................................. 19              
.............................................  20
.............................................  20 
.............................................  21

   .............................................  33
  .............................................  34
   .............................................  35
 .............................................  35
 .............................................  35

  ...............................................  7             
...............................................  8

   ...............................................  9
   .............................................  10            

.............................................  11
 

   .............................................  37
   .............................................  38
   .............................................  39
   .............................................  40
   .............................................  41
 .............................................  42
.............................................  43
 .............................................  44

   .............................................  49
   .............................................  50
   .............................................  51

   .............................................  13           
.............................................  14

   .............................................  15           
.............................................  16
.............................................  17

Charging System
Motor Controllers 
Motors & Components
Relays
Batteries
Wiring
Switches

“D” Rubber & Hardware
Bellcranks
Throttles
Nerf Bars & Fenders 
Bumpers & Accessories 

Pumps & Caps
Fuel Tanks
Fuel Line Filters

Mechanical Brakes
Hydraulic Brakes
Brake Pedals 
Brake Linkage Rods
Bias Bars

Kartrol
Brake Light
Headlights
Hour Meter 
Tire Changing

Seatbelts
Racing Seats 
Racing Seat Covers
Boosters & Pads
Vinyl Upholstery & Pads 

Axles & Drive Belts
Axle Bearings & Belt Guards
Rear Hubs 
Motor Mounting & Switch Parts
Kiddie Kart Clutch Parts
Motors & Muffler Guards
Sprockets
Honda Parts

Body Panels
Wings & Decals
Stainless Side & Inner Panels
Center Panels & Color Side Panels 
Step & Floor Plates

*Prices in manual are subject to change*



Shaller Parts Catalog  5

SAFETYSAFETY

Proper service and repair procedures are vital to safe, reliable operation 
of go-karts as well as for the personal safety of those performing repairs. 
Refer to your Service Manual for servicing and repairing information. 
Always use safe and effective methods. The Service Manual contains 
many NOTES, CAUTIONS and WARNINGS which should be followed 
along with standard safety procedures to eliminate the possibility of 
personal injury or improper service, which could be damaging to your 
equipment or compromise its safety.

It is important to note that repair procedures, techniques, tools and 
parts for servicing go-karts as well as the skill and experience of the 
individual performing work vary widely. It is not possible to anticipate 
all conceivable ways or conditions under which go-karts may be serviced 
or to provide cautions to all possible hazards that may result. Standard 

precautions should be used when handling toxic or flammable fluids, 
and safety goggles or other protection should be used during cutting, 
grinding, chiseling, prying or any other process that can cause material 
removal or projectiles. Shaller recommends the use of safety goggles or 
approved glasses during all servicing.

It is very important when servicing karts to ensure safe maintenance 
procedures to avoid unnecessary risks to riders as well as those 
perfoming the maintenance.  When replacing hardware, be sure to use 
the same grade and size bolts, washers, and nuts as those provided by 
the manufacturer. Any parts that are showing signs of wear should be 
removed and replaced with replacements provided by the manufacturer .

ROOKIE KART - ELECTRIC
Motor .................................................   Separately Excited DC Motor
Drive  ...........................  36mm wide, 8mm pitch, Synchronous Belt
Brakes  ...................................................  Twin 6” Shoe & Drum Type

GoKarts



6  Shaller Parts Catalog

CHASSIS-100

“D” Rubber & Hardware
Bellcranks
Throttles

  ......................  10
......................   11

  ......................  7
......................  8
......................  9

GoKarts

Nerf Bars & Fenders 
Bumpers & Accessories



Shaller Parts Catalog  7

“D” RUBBER

Item # Description Price $

D Rubber

100-174B “D’’ Rubber, 32” New Style SS 44.00

100-174 “D” Rubber, 21’’ Old Style SS or 2S 33.00

100-174C “D” Rubber, 28’’ New Style 2S 38.50

100-172E “D” Rubber, 3” New HD 8.25

100-174H “D” Rubber, 3” Side Mounting Bolt 7/16” Nylock Nut 0.30

100-174I “D” Rubber, 3” Side Mounting Bolt 7/16” Washer 0.20

100-174F “D” Rubber, 3” Side Mounting Bolt Middle 7/16 x 2-1/2” 1.30

100-174G “D” Rubber, 3” Side Mounting Bolt Outsides 7/16 x 2” 1.10

100-174E “D” Rubber, 3” Side Mounting Plate 2.20

100-172F2 “D” Rubber, 4” New HD 2 9.00

100-172B “D” Rubber, 4” No Holes New HD 9.50

100-176D “D” Rubber, 5 feet New HD Boxed 140.00

100-175E “D” Rubber, 6’’ Rear, 2-2 Hole New HD 18.00

100-175D “D” Rubber, 6” Front, 2-1 Hole New HD 18.00

100-174A “D” Rubber, 65” X 3” 65.00

100-259 “D” Rubber, Bushings (Spacer) 1.50

100-172R “D” Rubber, Rear, 4” Sq X 31.75” AOL, W/ Hardware (2 Ea 4” Flat Plate, 1 Ea 6” Flat Plate, 4 Ea 3-1/4” FHSHCS, 4 Ea 1/2” 
Nuts/Nylok)

160.00

Item # Description Price $

D Rubber Hardware

100-325A “U” Plate New Style 3” 4.40

100-325B “U” Plate New Style 4” 4.60

100-325 “U” Plate New Style, 6” 5.50

100-329D 1-3/4’’ Flathead, Sockethead Capscrew 1.35

100-329 2’’ Flathead Sockethead Capscrew 1.35

100-329C 2-1/2’’ Flathead Sockethead Capscrew 1.85

100-329B 2-1/4’’ Flathead Sockethead Capscrew 1.60

100-423 3’’ Flat Plate with counter sunk hole 2.15

100-329E 3-1/4” Flathead Sockethead Capscrew 2.15

100-329A 3” Flathead Sockethead Capscrew 2.15

100-328 4” Flat Plate With Counter Sunk Hole 2.35

100-326 6” Flat Plate, Front, 1-Hole 1.90

100-326A 6” Flat Plate, Rear, 2-Hole 2.50

100-156G Bumper Bolt 1/2” Flat Washers 0.35

100-156K Bumper Bolt Half-Nut, Ny-lock, Thin 0.40

100-156F Bumper Bolt Nut, 1/2” Ny-lock, Full 0.40

100-156H Bumper Bolt Nut, Ground 1/2” Stover Lock Nuts 0.85

100-156D Bumper Bolts 1/2”-13 X 3” Gr8, Hex Head for Front D Rubber 2.15



8  Shaller Parts Catalog

BELLCRANKS

Item # Description Price $

Bellcrank

100-121E Bellcrank, 2S Throttle 30.00

100-121F Bellcrank, 2S Throttle New Gov Style (w/ eyebolt & nylok nuts), 9 7/8” OAL 30.00

100-121G Bellcrank, KK Brake Side 30.00

100-121H Bellcrank, KK Throttle Side 30.00

100-121A Bellcrank, Rookie Brake (Old SS) 30.00

100-1212SD BellCrank, Shaft, 2S Dummy Steering 5 1/8” OAL 9.00

100-122C Bellcrank, Shaft, Throttle (Fender Rod), SS & RK, 38-1/4” 11.00

100-122B Bellcrank, Shaft, Throttle SS New Gov, 13-1/2” OAL, Secondary 7.50

100-121BS BellCrank, Shaft, Throttle, 2S, 11-3/8” OAL 11.00

100-121ST2000 BellCrank, Shaft, Throttle, ST2000, 21-1/2" OAL, (2017) 11.00

100-121STS BellCrank, Shaft, Throttle, ST2000, 6” OAL, (2017) 8.50

100-121SW BellCrank, Shaft, Throttle, STW, 6-1/2” OAL 8.50

100-121SS Bellcrank, SS Brake, 11 3/4’’ OAL 30.00

100-121B Bellcrank, SS Throttle 30.00

100-121D Bellcrank, SS Throttle, New Gov Secondary, 11 7/8” OAL 30.00

100-121C Bellcrank, SS Throttle, New, 9 3/4” OAL 30.00

100-121STL Bellcrank, ST2000, Throttle, Lower (1-1/8 OD X 4-3/8”) (2017) 30.00

100-121STU Bellcrank, ST2000, Throttle, Upper (1-1/8 OD X 19-1/8”) (2017) 37.00

100-121ST Bellcrank, ST2000/ Turbo Throttle, Bellcrank, STW Throttle, (1-1/8 O.D. X 4-3/8”) 30.00

100-121W Bellcrank, STW Throttle, (1-1/8 O.D. x5”) 30.00

GoKarts



Shaller Parts Catalog  9

THROTTLES 

Part # Description Price $

Throttle

300-290C Throttle Arm 5.5 hp or 6.5 hp (modified Honda Part) 11.00

300-290 Throttle Arm 9 hp (modified Honda Part) 11.00

300-290A Throttle Arm Reinforced, 9 hp (Modified Honda Arm) 16.50

300-290B Throttle Arm Reinforcement 6.00

300-290D Throttle Arm Tab 3.30

300-296 Throttle End, 1/4"  Female with Stud, Right Hand  (1ea  1/4" Nylok) 5.75

300-296B Throttle End, 1/4"  Male with Stud, Right Hand  (1 ea 1/4" Nylok) 5.35

300-296A Throttle End, 1/4" Female with Stud, Left Hand 5.75

100-134AA Linkage Rod, Brake/Throttle Linkage Rod (SS), Throttle Linkage Rod (STW), 41-1/4”, W/ Ends (2-Clevis, 2 - 1/4” Jam Nut) 26.25

100-134 Linkage Rod, Brake/ Throttle Linkage Rod SS, Electric/Gas Throttle Linkage Rod, STW., 41-1/4” 21.00

100-134EA Linkage Rods, Brake/Throttle Linkage Rod, RK, 38-1/4”, w/ ends {2- Clevis, 2- 1/4” Jam Nut) 24.75

100-134E Linkage Rods, Brake/Throttle Linkage Rod, RK, 38-1/4” 18.50

100-297KKE Linkage Rods, Throttle Linkage Rod, KK, 29” w/ Ends (2 - Clevis, 2 - 1/4” Jam Nut) 23.75

100-297KK Linkage Rods, Throttle Linkage Rod, KK, 29 “, Electric & Gas 17.25

100-297B Linkage Rods, Throttle Linkage Rod, ST, 45 1/2” 18.75

100-297BB Linkage Rods, Throttle Linkage Rod, ST, 45 1/2” w/ Ends (2- Clevis, 2 - 1/4” Jam Nut) 26.25

100-297C Linkage Rods, Throttle Linkage Rod, 2S, 47” 20.00

100-297CC Linkage Rods, Throttle Linkage Rod, 2S, 47’’ w/ Ends (Clevis, RH Throttle Rod End, 2 - 1/4” Jam Nuts) 29.25

100-295C Throttle Rod, 11 1/4” Rod (Old 2S) 13.00

100-295D Throttle Rod, 12 1/4” Rod 13.00

100-295F Throttle Rod, 13 1/2” (Old Style SS) 13.00

100-295A Throttle Rod, 6” Rod (ST2000 & ST Ultra) 13.00

100-295B Throttle Rod, 8-1/4” Rod (STW, KK) 13.00

100-295E Throttle Rod, 9” 13.00

Item # Description Price $

Gas Pedal

100-193B Gas Pedal, (Bodied & ST2000/Turbo) 32.50 

100-199A Gas Pedal, New Style Big Pad, 2S 52.00 

100-193A Gas Pedal, New Style Big Pad, SS, KK, RK 33.00 

100-193W Gas Pedal, New Style Big Pad, STW 33.00 

100-650A Gas Pedal, Stop Bolt and Jam Nut 1.75 

GoKarts



10  Shaller Parts Catalog

NERF BARS & FENDERS

Item # Description Price $

Chasis

100-563 Bearing, For Twin Engine Jackshaft,SER-16 25.00

100-159 Bushings, Brass, 5/8” ID, (Steering, Bellcranks, Brake & Gas Pedals) 2.75

Part # Description Price $

Nerf Bar

100-609 Nerf Bar,  Slick Track 2000/2017  Black 55.00

100-608 Nerf Bar,  TURBO Kart  Black 55.00

100-654 Nerf Bar, Front STW 55.00

100-148A Nerf Bar, Front, 2S, New Style 59.00

100-148 Nerf Bar, Front, SS, New Style 59.00

100-146A Nerf Bar, Rear, 2S, New Style 59.00

100-146E Nerf Bar, Rear, 2S, New Style For Electric Karts 59.00

100-146 Nerf Bar, Rear, SS, New Style 59.00

100-534 Nerf Bar, TURBO, Chrome Plated 55.00

100-147NB2 Nerf Bar, Side, 2S, Bolt On, (Per Side) 90.00

100-147NBS Nerf Bar, Side, SS, Bolt On, (Per Side) 90.00

Item # Description Price $

Fenders

100-666D Fender Spacer for SS, Front 4.00

100-359B Fender, Covers SS,Rivets & Diamond Plate, Pair 22.00

100-666C Fenders, Front, 2S,  Each 42.50

100-666A Fenders, Front, 2S, Pair 57.50

100-666B Fenders, Front, SS,  Each 42.50

100-666 Fenders, Front, SS, Pair 57.50

100-359U Fenders, Rear  Heavy Duty, (Extra Rib) Upgrade (Singles & Rookies) 22.00

100-659 Fenders, Rear,  2S, Pair, with Bracket 57.50

100-659A Fenders, Rear, 2S with Bracket, Each 32.00

100-359D Fenders, Rear, KK, Each (no rod) 27.50

100-359E Fenders, Rear, KK, Rod Only 12.00

100-359A Fenders, Rear, SS,  Each (no rod) 27.50

100-359C Fenders, Rear, SS, Heavy Duty, Each, (Extra Rib) 37.50

100-359F Fenders, Rear, SS, Pair w/ Rod 63.50

100-359 Fenders, Rear, SS, Pair with Rod Retro Fit 63.50



Shaller Parts Catalog  11

BUMPERS & ACCESSORIES

Part # Description Price $

Bumper System

100-150F Bumper Half,  2S, 4’’ X .360” 185.00

100-150A Bumper Half, 2S, 3’’ 170.00

100-150C Bumper Half, 2S, 4’’ X .323” 150.00

100-150G Bumper Half, KK, 3’’ x .360’’ 150.00

100-605 Bumper Half, Slicktrack 2017 Front 170.00

100-606 Bumper Half, Slicktrack 2017 Rear 170.00

100-150H Bumper Half, SS, 3’’ X 116 165.00

100-150 Bumper Half, SS, 3’’ X 119-1/4” 170.00

100-150E Bumper Half, SS, 4’’ x .360’’ 170.00

100-605A Bumper Half, STW Front 4 Extra Mounting Holes 175.00

100-606A Bumper Half, STW Rear, 8 Extra Mounting Holes 175.00

100-700 Bumper Half, STW, Rear 135.00

100-603 Bumper Half, TURBO Front 170.00

100-604 Bumper Half, TURBO Rear 170.00

100-155C Bumper Strap, Front, For, KK 42.00

100-155 Bumper Strap, Front, SS Or 2S 49.50

100-155B Bumper Strap, Rear For 2S 49.50

100-155A Bumper Strap, Rear For SS 45.00

100-150D Bumper Washer Plate 3” x 4-1/4” W/ One Hole, 2S 5.50

100-185E Bumper, Front Angle, 1/4”, 3- Hole, KK, 25” Long 33.00

100-185C Bumper, Front Angle, 5/16’’, 5-Hole 2S, 30-3/8” Long 42.50

100-185B Bumper, Front Angle, 5/16’’, 5-Hole SS, 29” Long 38.50

100-185A Bumper, Rear Angle, 1/4” thick (23” Long), SS & 2S 33.00

100-185D Bumper, Rear Angle, 5/16” Thick 32” Long 45.00

GoKarts



12  Shaller Parts Catalog

BODY-200

Body Panels
Wings & Decals
Stainless Side & Inner Panels

GoKarts

.....  16
......................  17

 ................  13
................  14
................  15

Center Panels & Color Side Panels 
Step & Floor Plates
 



Shaller Parts Catalog  13

BODY PANELS

Item # Description Price $

Body Panels

200-705 Body Bracket for Seat Belt Mount, Baja Kart with Pin 8.50

200-115A Body Mount Adapters for Old Frame to New Body 11.00

200-409 Body Mount Bolts, S/T 0.20

200-403 Body Mount Bracket “Z”, S/T 3.20

200-408 Body Mount Brackets “U” S/T 3.20

200-404 Body Mount Clip Nut, 1/4”-20 Panel Nut 0.60

200-708 Body Mount Support, Middle Turbo 5.50

200-402 Body Mt. Bracket, Front, S/T,Column Cover Mt. 11.00

200-402A Body Support Bracket, Front, S/T, Triangle 6.45

200-704 Body Support Brackets, Front & Rear, For SS Body with Bolts, Washer and Rubber Grommet Per Kart 16.00

200-527PB Body, Front Fender, STW *Pair (BLACK) 165.00

200-527PBL Body, Front Fender, STW *Pair (BLUE) 165.00

200-527PC Body, Front Fender, STW *Pair (CARBON) 165.00

200-527PR Body, Front Fender, STW *Pair (RED) 165.00

200-527A Body, Front Fender, STW,  Mounting Bolts and custom washer plates 8.50

200-412B Body, Nose Piece, S/T (BLACK) 135.00

200-412BL Body, Nose Piece, S/T (BLUE) 135.00

200-412C Body, Nose Piece, S/T (CARBON) 135.00

200-412R Body, Nose Piece, S/T (RED) 135.00

200-526B Body, Side Pod,  STW (BLACK) 80.00

200-526BL Body, Side Pod,  STW (BLUE) 80.00

200-526C Body, Side Pod,  STW (CARBON) 80.00

200-526R Body, Side Pod,  STW (RED) 80.00

200-413BL Body, Side Pod, S/T 2000 & (SS/Rookie Electric) (BLUE) 75.00

200-413B Body, Side Pod, S/T 2000 & (SS/Rookie Electric) (BLACK) 75.00

200-413C Body, Side Pod, S/T 2000 & (SS/Rookie Electric) (CARBON) 75.00

200-413R Body, Side Pod, S/T 2000 & (SS/Rookie Electric) (RED) 75.00

GoKarts



14  Shaller Parts Catalog

WINGS & DECALS

Part # Description Price $

Vinyl

200-607C Vinyl Characters "CAUTION HOT" 4.25

200-607B Vinyl Characters "NO BUMPING" Black 4.25

200-607W Vinyl Characters "NO BUMPING" White 4.25

200-607WW Vinyl Characters "NO BUMPING" White, for Wing Support 5.35

200-607 Vinyl Characters "NO STEP" 3.25

200-607A Vinyl Characters, "Super Kart" 8.00

200-349B Vinyl Characters, 2"  Ea. Digit 0.30

200-349C Vinyl Characters, 3"  Ea. Digit 0.50

200-349D Vinyl Characters, 4"  Ea. Digit 1.10

200-349 Vinyl Characters, Ea. Digit 1.60

Part # Description Price $

Wing

200-396 Wing Bracket Upright STW New Ea. Powder Coated 21.00

200-317C Wing Bracket, Bolt On, 2S, SS, Uph. Seats ea. 8.75

200-317HK Wing Bracket, Bolt On, Hardware Kit 3.25

200-317G Wing Bracket, Bolt On, SS, plastic seat with, Flambeau Fuel tank ea. 11.00

200-317B Wing Bracket, Bolt On, SS, Plastic Seat..ea. 8.75

200-317H Wing Bracket, Bolt On, STW ea. 8.75

200-317D Wing Bracket, Weld On, Mounting Tab, Pr. 8.75

200-317L Wing Brackets  Alum., Left 21.00

200-317 Wing Brackets (pr)  Alum. 43.00

200-317R Wing Brackets Alum., Right 22.00

200-317A Wing Support, Aluminum 8.75

200-317E Wing Support, Black Angle 8.75

200-317FB Wing, Plastic, Black 60.00

200-317FBL Wing, Plastic, Blue 60.00

200-317FC Wing, Plastic, Carbon 60.00

200-317FR Wing, Plastic, Red 60.00

200-628 Aluminum, Wing Brace, Rear 10.00

Part # Description Price $

Hardware Related to Body Panels

200-392 Bracket, Bottom of Steering Column Cover 4.40

200-397 Bracket, Steering Column Cover Support 11.00

200-398 Cover, Steering Column Bracket, Alum 8.50



Shaller Parts Catalog  15

STAINLESS SIDE & INNER PANELS

Part # Description Price $

Stainless Side Panel

200-239AL Side Panel, 2S, Stainless, Plastic Seat, (Left) 42.50

200-239AR Side Panel, 2S, Stainless, Plastic Seat, (Right) 42.50

200-239BL Side Panel, 2S, Stainless, Regular Seat, (Left) 52.00

200-239BR Side Panel, 2S, Stainless, Regular Seat, (Right) 52.00

200-662AAL Side Panel, Inner Panel, Stainless, SS, (Left Side) with 4 rivets, works with new style side panels, Replaces Side Upholstery 22.00

200-662AAR Side Panel, Inner Panel, Stainless, SS, (Right Side) with 4 rivets, works with new style side panels, Replaces Side Upholstery 22.00

200-662I Side Panel, SS, Hardware,  per Pair 3.25

200-237F Side Panel, SS, Stainless Steel Upper Rail Wear Cover Pr. with 2 rivets(works with old style side panels) 15.00

200-662ELS Side Panel, SS, Stainless, Electric Kart,  Left Side, (2  1/4 x 3/4 Bolts, 4  1/4” FW, 2  1/4 Nylok Nuts) 40.00

200-662ERS Side Panel, SS, Stainless, Electric Kart, Right Side, (2  1/4 x 3/4 Bolts, 4  1/4” FW, 2 1/4 Nylok Nuts) 40.00

200-662AL Side Panel, SS, Stainless, New Style, (Left) 40.00

200-662AR Side Panel, SS, Stainless, New Style, (Right) 40.00

200-662F Side Panel, SS, Top mounting Strips with Hardware,  per Pair 5.35

200-662HL Side Panels, Rookie Kart, Stainless Steel, (Left) 35.00

200-662HR Side Panels, Rookie Kart, Stainless Steel, (Right) 35.00

200-640BL Side Panel, STW, Stainless Steel, (Left) 40.00

200-640BR Side Panel, STW, Stainless Steel, (Right) 40.00

200-662DL Side Panels, KK, New Style Stainless, (Left) 27.50

200-662DR Side Panels, KK, New Style Stainless, (Right) 27.50

200-166AP Center Panel, 2S, Stainless, (Plastic Seat) 67.25

200-166AU Center Panel, 2S, Stainless, (Upholstery Seat) 67.25

GoKarts



16  Shaller Parts Catalog

Side Panel Colors
Stainless (For Side Panels or Inner Panels)

Dark GreenLime Green Black

Light Blue Medium Blue Dark Blue

Red Orange Purple

White Yellow Caution Yellow

CENTER & SIDE PANEL COLORS

Item # Description Price $

Center Panel 2S: Add color suffix to part #

200-166P + color code Center Panel, 2S  (Plastic Seat) 42.50

200-166  + color code Center Panel, 2S  (Upholstery Seat) 42.50

Available Colors:  Add to part # below

B = Black DB = Dark Blue MB = Medium Blue

W = White DG = Dark Green O = Orange

Y = Yellow LB = Light Blue p = Purple

CY = Caution Yellow LG = Lime Green R = Red

Part # Description Price $

Aluminium Side Panels:  Add color suffix to part #

200-239LP + color code Side Panel, 2S, (Left), Plastic Seat, w/ color 24.00

200-239LU + color code Side Panel, 2S, (Left), Upholstery Seat, w/ color 24.00

200-239RP + color code Side Panel, 2S, (Right), Plastic Seat, w/ color 24.00

200-239RU  + color code Side Panel, 2S, (Right), Upholstery Seat, w/ color 24.00

200-662L + color code Side Panel, SS, New Style Wrap Around, (Left), Plastic or Upholstery Seat, w/ color 24.00

200-662R + color code Side Panel, SS, New Style Wrap Around, (Right), Plastic or Upholstery Seat, w/ color 24.00

200-640L + color code Side Panel, STW, (Left), w/ color 24.00

200-640R + color code Side Panel, STW, (Right), w/ color 24.00

200-662CL + color code Side Panels, KK, New Style, Aluminum, (Left), w/ color 16.50

200-662CR + color code Side Panels, KK, New Style, Aluminum, (Right), w/ color 16.50

200-662GL + color code Side Panels, Rookie Kart, Aluminum, (Left), w/ color 24.00

200-662R + color code Side Panels, Rookie Kart, Aluminum, (Right), w/ color 24.00

Choose the part number that you need and add the suffix letters for the color needed.  Ex: Left side panel in dark green

Side Panel, 2S, (Left), Plastic Seat, w/ color part#     # 600-239LP + add DG = 600-239LPDG

Color Suffix Tips



Shaller Parts Catalog  17

Item # Description Price

Bracket

200-394 Front Body Bracket, 90 Deg.TURBO 3.30

Item # Description Price $

Body Related

200-208 Quick Release Pin, 2S 21.00

Item # Description Price $

Floor Plate

200-826 Aluminum, 17-1/2”, Step Strip, 2S 5.50

200-826A Aluminum, 24”, Step Strip, 2S 6.60

200-554A Aluminum, Floor Plate for STW 27.50

200-554 Aluminum, Floor Plate for Turbo Kart & ST 2000 27.50

200-111 Aluminum, Floor Plate SS 33.00

200-109 Aluminum, Floor Plate, 2S (2 pcs.) 88.00

200-554B Aluminum, Floor Plate, KK 27.50

200-554C Aluminum, Floor Plate, RK 27.50

200-559 Aluminum, Floor Plate, Turbo, Over Front Axle 38.50

Item # Description Price $

Step Panel

200-469AS Aluminum, Side Step, 2S, (No Nerf Bar) 11.00

200-112AHSL Aluminum, Step Panel 28’’, SS High Side Left 44.00

200-112AHSR Aluminum, Step Panel 28’’, SS High Side Right 44.00

200-112ALSL Aluminum, Step Panel 28’’, SS Low Side Left 44.00

200-112ALSLN Aluminum, Step Panel 28’’, SS Low Side Left, With Side Nerf Bar 49.50

200-112ALSR Aluminum, Step Panel 28’’, SS Low Side Right 44.00

200-112AL-
SRN

Aluminum, Step Panel 28’’, SS Low Side Right, With Side Nerf Bar 49.50

200-112LS Aluminum, Step Panel, KK, Low Side SS, Lor R 33.00

200-112HS Aluminum, Step Panel, RK, High Side SS, Lor R 33.00

200-469AL Aluminum, Step Plate Left, ST2000 11.00

200-469L Aluminum, Step Plate Left, Turbo Kart 11.00

200-469ASTW Aluminum, Step Plate Right-Left, STW 11.00

200-469AR Aluminum, Step Plate Right, ST2000 11.00

200-469R Aluminum, Step Plate Right, Turbo Kart 11.00

STEP & FLOOR PLATES

GoKarts



18  Shaller Parts Catalog

SEATS-300

Seatbelts 
Racing Seats
Racing Seat Covers 

GoKarts

  ......................  20
......................   21

  ......................  19
......................  19
.....................  20

Boosters & Pads
Vinyl Upholstery & Pads



Shaller Parts Catalog  19

Part # Description Price $

Seatbelts

300-228 Seat Belt Extenders 33.00

300-575S Seat Belt Shoulder Strap Limiter *NEW 5.50

300- 230A Seat Belt, 2-Point, Safe-Strap, Long, KK 37.50

300- 230C Seat Belt, 2-Point, Safe Strap, Short, KK 32.50

300- 229J Seat Belt, 4-Pt., Lower Strap With Mounting Tab 8.75

300- 229M Seat Belt, 4 Pt, Padded, Custom Logo’ 92.50

300- 229SF Seat Belt, 4 Pt. Middle Left (Female) New 13.00

300- 229SMPL Seat Belt, 4 Pt. Middle Pair (Male & Female) w/ Low Straps 37.50

300- 229P Seat Belt, 4 Pt., Custom Logo Patch 5.50

300- 229 Seat Belt, 4 Pt., Padded 82.50

300- 229S2B Seat Belt, 4 Pt., Padded New SS2 “BAJA” 82.50

300- 229SFS Seat Belt, Longer Shoulder Strap Only, “FUN SPOT”, (27” Long) 33.00

300- 229SL2 Seat Belt, Shoulder Strap Only, “FUN SPOT” (pair) 62.50

300- 229SSGP Seat Belt, Shoulder Strap Only, Padded, SHALLER & GOKART (pair) 54.50

300- 229A Seat Belt,4 Pt., Special Made, Black Pad, 7/16 Tab Holes 82.50

300- 231 Seat Belts, 3-Point, Padded 82.00

300- 231KK Seatbelt, 3-point, Padded, (for Kiddie Kart) 67.00
   

Part # Description Price $

Seat

300- 814H Seat Summit, Hardware (4- 3/8”-16x1/2” Bolts, 4- 3/8” Fender Washers) 1.60

300- 814B Seat Summit, Snap Fastener, 5/8 S.S. Screw Stud, VL-10393-20 0.60

300- 814 Seat Summit, SUM-G2100, Plastic Bucket Seat 70.00

300- 474 Seat, Alum. Racing, Slick Trax, Kirkey #41900 225.00

300- 474A Seat, Alum., Repair Kit, Slick Trax, for 1 Kirkey #41900, ( 2 panels and 48 rivets AA64) 43.50

300- 530 Seat, Plastic Bucket, JAZ Large Seat 95.00

300- 679 Seat, Plastic Bucket, JAZ Low Back Bucket Seat 92.00

300- 679AA Seat, Plastic Bucket, JAZ Low Back Bucket Seat Mounting Plate for Uph. Frame to Low back seat conversion 60.00

300- 528 Seat, Plastic Bucket, JAZ Small Seat 95.00
   

SEATBELTS & SEATS



20  Shaller Parts Catalog

Part # Description Price $

Seat Cover

300- 766A2 Seat Cover for Aluminum Kirkey Seat, ST-2000 Shaller Cover HD1 150.00

300- 766 Seat Cover for Aluminum Seat, ST-2000, Kirkey #41901 140.00

300- 531A Seat Cover, 3/4 Length for JAZ Large Seat 70.00

300- 531B Seat Cover, 3/4 Length for JAZ Small Seat 70.00

300- 814A Seat Summit, Cover, 3/4 Length 70.00
   

Part # Description Price $

Seat Cover

300- 647 Seat Pad, JAZ Lumbar Cushion 27.00

300- 579 Seat Pad, Molded Foam JAZ Seat 26.00

300- 477 Seat Bottom Foam, S/T 11.00
   

Part # Description Price $

Foam

300-342C Foam (Only)  Headrest, Small 5.25

300-342B Foam (Only), Backs 28.00

300-342 Foam (Only), Seat Bottom 23.00

300-342A Foam (Only), Side Pads, Each 9.00

COVERS & PADS

GoKarts



Shaller Parts Catalog  21

Part # Description Price $

Upholstery

300-836 T-Nut for Upholstery 0.20

300-339D Upholstery, Booster, 2S,  2” 75.00

300-339E Upholstery, Booster, 2S,  4” 100.00

300-339P Upholstery, Booster, Plastic Seat,  2” 65.00

300-339P4 Upholstery, Booster, Plastic Seat,  4” 90.00

300-339 Upholstery, Booster, SS Upholstery Seat 2” 65.00

300-339B Upholstery, Booster, SS Upholstery Seat 4” 90.00

300-161 Upholstery, Crotch Pad,  Driver Original (9”) 29.50

300-161C Upholstery, Crotch Pad, Driver, New Style 32.00

300-161D Upholstery, Crotch Pad, Passenger 2S, New Style 32.00

300-161A Upholstery, Crotch Pad, Passenger, Original (7”) 29.00

300-161B Upholstery, Crotch Pad, ST 30.00

300-339A Upholstery, Booster, Cover Only 2” 32.50

300-339BB Upholstery, Booster, Cover Only 4’’ 37.50

COVERS & PADS

Part # Description Price $

Steering Wheel Pad

300-271A Upholstery, Steering Wheel Pad with Pocket 35.00 

300-273 Upholstery, Steering Wheel Pad, (Cover Only) 16.00 

300-271 Upholstery, Steering Wheel Pads 32.00 

GoKarts



22  Shaller Parts Catalog

UPHOLSTERY & PADS

Choose the part number that you need and add the suffix letters for the color needed.  Ex: Left side panel in dark green

Side Panel, 2S, (Left), Plastic Seat, w/ color part#     # 600-239LP + add DG = 600-239LPDG

Color Suffix Tips

Part # Description Price $

Upholstery w/ colors

300-196A + color code Upholstery, Headrest, (Complete),  Big *w/ color 27.00

300-196TB + color code Upholstery, Headrest, (Complete), Big 6” Thick Old style Rookie 60.00

300-196 + color code Upholstery, Headrest, (Complete), Small *w/ color 24.00

300-196T + color code Upholstery, Headrest, (Complete), Small 6” Thick Old style Rookie 42.50

300-233AD + color code Upholstery, Seat Back, 2S, (Complete) Driver (Right), *w/ color 65.00

300-233AP + color code Upholstery, Seat Back, 2S, (Complete) Passenger (Left), *w/ color 65.00

300-233B + color code Upholstery, Seat Back, KK, (Complete) *w/ color 62.50

300-233BD + color code Upholstery, Seat Back, SS, “BODIED” (Complete),  *w/ color 70.00

300-233 + color code Upholstery, Seat Back, SS, (Complete) *w/ color 70.00

300-232B + color code Upholstery, Seat Bottom, 2S, (Complete) *w/ color 47.50

300-232ABV + color code Upholstery, Seat Bottom, KK (Complete) *w/ color 29.00

300-232 + color code Upholstery, Seat Bottom, SS, (Complete) *w/ color 55.00

300-343AL + color code Upholstery, Side Pad, KK, (Complete), LEFT, *w/ color 21.00

300-343AR + color code Upholstery, Side Pad, KK, (Complete), RIGHT, *w/ color 21.00

300-343L + color code Upholstery, Side Pad, SS, (Complete) LEFT, *w/ color 27.00

300-343R + color code Upholstery, Side Pad, SS, (Complete) RIGHT, *w/ color 27.00

300-233T + color code  Upholstery, Seat Back, (Complete), 6" Thick Old Style Rookie 135.00

300-233AOD + color code  Upholstery, Seat Back, 2S, (Complete) (Old Style For Small Heads) Driver (Right),*w/ color 65.00

300-233AOP + color code  Upholstery, Seat Back, 2S, (Complete) (Old Style For Small Heads) Passenger (Left), *w/ color 65.00

300-232D + color code  Upholstery, Seat Bottom, SS,  "BODIED"  New Style (Complete) *w/ color 60.00

300-232C + color code  Upholstery, Seat Bottom, SS,  "BODIED" Old style (Complete) *w/ color 55.00

Available Colors:  Add to part # below

BV = Black Vinyl F = Fushia

BL = Blue G = Green 

CF = Carbon Fiber C = Charcoal

R = Red
 



   

  



Shaller Parts Catalog  23

UPHOLSTERY & PADS

Choose the part number that you need and add the suffix letters for the color needed.  Ex: Left side panel in dark green

Side Panel, 2S, (Left), Plastic Seat, w/ color part#     # 600-239LP + add DG = 600-239LPDG

Color Suffix Tips

Part # Description Price $

Upholstery w/ colors

300-353A + color code  Upholstery, Headrest, (Material Only) Big *w/ color 12.00

300-353 + color code  Upholstery, Headrest, (Material Only) Small *w/ color 10.00

300-353R6 + color code  Upholstery, Headrest, (Upholstery Only), Small 6" Thick Old style Rookie *w/ color 18.50

300-355R6 + color code  Upholstery, Seat Back, (Upholstery Only), 6" Thick Old Style Rookie *w/ color 49.50

300-355BOP + color code  Upholstery, Seat Back, 2S, (Material Only) (Old Style For Small Heads) Passenger (Left), *w/ color 30.00

300-355BOD + color code  Upholstery, Seat Back, 2S, (Material Only) (Old Style For Small Heads) Driver (Right),*w/ color 30.00

300-355BD + color code  Upholstery, Seat Back, 2S, (Material Only) Driver (Right), *w/ color 30.00

300-355BP + color code  Upholstery, Seat Back, 2S, (Material Only) Passenger (Left), *w/ color 30.00

300-355A + color code  Upholstery, Seat Back, KK, (Material Only) *w/ color 25.00

300-355 + color code  Upholstery, Seat Back, SS, (Material  Only) *w/ color 29.00

300-354B + color code  Upholstery, Seat Bottom, 2S, (Material Only) *w/ color 15.00

300-354A + color code  Upholstery, Seat Bottom, KK, (Material Only) *w/ color 11.00

300-354 + color code  Upholstery, Seat Bottom, SS (Material Only) *w/ color 15.00

300-352CL + color code  Upholstery, Side Pad, KK, (Material Only), LEFT, *w/ color 7.50

300-352CR + color code  Upholstery, Side Pad, KK, (Material Only), RIGHT, *w/ color 7.50

300-352BL + color code  Upholstery, Side Pad, SS,  (Material Only) LEFT, *w/ color 9.75

300-352BR + color code  Upholstery, Side Pad, SS,  (Material Only) RIGHT, *w/ color 9.75



24  Shaller Parts Catalog

STEERING-400

GoKarts

Steering Wheels
Steering Shafts
Tie Rods & Tie Rod Ends
Spindles 

  ......................  28
......................  29 
......................  30

  ......................  25
......................  25
......................  26
......................  27

Front Hubs 
Wheels
Tires & Tubes



Shaller Parts Catalog  25

STEERING WHEELS & SHAFTS

Part# Description Price $

Shafts

400-471 Steering Shaft Block with Bushing, ST 11.00

400- 275F Steering Shaft New 2S (shaft only) 27-5/8 AOL 17.50

400- 275H Steering Shaft New 2S Passenger Side (shaft only) 16.00

400- 275I Steering Shaft New Kit 2S Passenger Side (shaft, hub, nut and bolts) 27.50

400- 275A Steering Shaft New Kit KK (shaft, hub, key, and nut) 27.50

400- 275C Steering Shaft New Kit, 2S (shaft, hub, key, 1/2-20 Nylok, 3 ea 1/4-20 x 1-1/4 GR5) 28.50

400- 275B Steering Shaft New Kit, SS (shaft, hub, key, 1/2-20 Nylok, 3 ea 1/4-20 x 1-1/4 GR5) 27.50

400- 275D Steering Shaft New KK (shaft only) 16.00

400- 275E Steering Shaft New SS (shaft only) 16.00

400- 272 Steering Shaft Nut 0.60

400- 275G Steering Shaft, Key (Woodruff) 0.30

400-481D Steering Shaft, ST2000/Turbo New (shaft only), 20-5/8" OAL 17.75

400-481C Steering Shaft, ST2000/Turbo New Kit (shaft, hub, key, 1/2-20 Nylok, 3 ea 1/4-20 x 1-1/4 GR5, Block with Bushing) 39.00

400-481B Steering Shaft, STW New (shaft only), 17-1/8" OAL 18.75

400-481A Steering Shaft, STW New Kit (shaft, hub, key, 1/2-20 Nylok, 3 ea 1/4-20 x 1-1/4 GR5, Block w/ Bushing) 39.00

400-797 Pitman Arm for Steer Shaft 1.65

Part# Description Price $

Steering Wheel

 400-269 Steering Wheel, H.D.  53.50

Part# Description Price $

Steering Hub 

400-260A Steering Hub New 9.75

400-260C Steering Hub New Bolts 1/4” x 1-1/4” 0.30

400-260AA Steering Hub New, ST 9.75

GoKarts



26  Shaller Parts Catalog

TIE RODS & TIE ROD ENDS

Part # Description Price $

Steering Tie Rods

400-305B Steering Tie Rod End, Steering, Left Hand Stainless Steel 17.00

400-305A Steering Tie Rod End, Steering, Left Hand, 3/8", EFL6 4.50

400-305C Steering Tie Rod End, Steering, Right Hand Stainless Steel 17.00

400-305 Steering Tie Rod End, Steering, Right Hand, 3/8", EF6 4.50

400-265D Steering Tie Rod, (no ends) 2S, Long, 3/8" X 22" 9.75

400-265E Steering Tie Rod, (no ends) 2S, Short, 3/8" X 8-3/8" 7.50

400-265KK Steering Tie Rod, (no ends) KK, 3/8" X 9-3/4" 8.75

400-265A Steering Tie Rod, (no ends) SS, STW 3/8-24 X 11-11/16 8.75

400-265G Steering Tie Rod, (no ends), ST2000/ Turbo, 3/8" X 11-3/8" 8.75

400-265M Steering Tie Rod, Bolt, 3/8"-24 X 1-/4 GR5, 3/8" FW 0.10

400-265L Steering Tie Rod, Bolt, Stover Locking Nut 3/8"-24 0.40

400-265J Steering Tie Rod, Center Bolt, Gr8, 3/8"-24 x 1-3/4" 1.65

400-265N Steering Tie Rod, End Bolt 2S, Gr5, 3/8" x 1-3/4" 1.35

400-265P Steering Tie Rod, End Bolt 2S, Spacer 1.10

400-265K Steering Tie Rod, End Bolt, Gr5, 3/8" x 1-1/4" 1.10

400-265 Steering Tie Rod, with Ends SS, STW, 3/8"-24 X 11-11/16 17.00

400-265B Steering Tie Rod, with Ends, 2S, Long, 3/8" X 22" 18.75

400-265C Steering Tie Rod, With Ends, 2S, Short, 3/8" X 8-3/8" 16.50

400-265F Steering Tie Rod, with Ends, ST, TK, 3/8" X 11-3/8" 17.00

GoKarts



Shaller Parts Catalog  27

SPINDLES

Part# Description Price $

Spindles

400-626 Spindle, Bearing Cap 1.10

400-235AAA Spindle, Bushing 3/4’’ to 1’’ 11.00

400-626A Spindle, Clip 1.10

400-236 Spindle, Left , 3/4’’ Heat Treated 70.00

400-236BB Spindle, Left 1’’ 65.00

400-236AA Spindle, Left, 3/4’’, Heat Treated, with 3/4”x1” Bushing and thin Nut 75.00

400-236CC Spindle, Left, Slick Track Wedge, ST 2000/2017, Ultra Trax Heat Treated 70.00

400-236DD Spindle, Left, Malibu / Turbo,  Heat Treated 70.00

400-234A Spindle, Nut 1” (Half nut) 1.30

400-234 Spindle, Nut 3/4” 1.10

400-235BB Spindle, Right, 1’’ 65.00

400-235 Spindle, Right, 3/4’’ Heat Treated 70.00

400-235AA Spindle, Right, 3/4’’, Heat Treated, with 3/4”x1” Bushing and thin Nut 75.00

400-235CC Spindle, Right, Slick Track Wedge, ST 2000/2017, Ultra Trax Heat Treated 70.00

400-235DD Spindle, Right, Malibu / Turbo,  Heat Treated 70.00

400-620 Spindle, Spacer, Tapered 6.50

400-234B Spindle, Stud Only 1” 27.50

400-723 Grease Zerk, Spindle 0.45

400-723A Grease Zerk, Spindle, Metric 0.60

GoKarts



28  Shaller Parts Catalog

FRONT HUBS

Part# Description Price $

Hubs

400-200B Hub, Front, 1” (with bearings & seals) 61.50

400-200C Hub, Front, 3/4’’ (W/ Bearing And Seals), Short STW 61.50

400-200 Hub, Front, 3/4”  (Bearing & Seals) 61.50

400-200A Hub, Front, 3/4” X 1” (with bearings & seals) 61.50

Part # Description Price $

Seals

400-225A Seals 1'' 2.15

400-225 Seals, 3/4'' 2.15 

Part # Description Price $

Bearing

400-117A Bearing, Cone 1’’ 4.60

400-117AV Bearing, Cone 1’’, New 3.30

400-117 Bearing, Cone 3/4'' 3.85

400-117V Bearing, Cone 3/4'', New 3.50

400-117B Bearing, Race Cup 1’’ 2.40

400-117BV Bearing, Race Cup 1’’, New 1.40

400-117C Bearing, Race Cup 3/4” 2.15

400-117CV Bearing, Race Cup 3/4”, New 1.90

GoKarts



Shaller Parts Catalog  29

WHEELS

Part # Description Price $

Wheels

400-227A Wheel Hardware Flat Rims 3/8" Bolt 0.20

400-227C Wheel Hardware Flat Rims 3/8." Hex Nut 0.15

400-227B Wheel Hardware Flat Rims 3/8" lock Washer 0.10

400-227 Wheel Hardware Tapered Rims 5/16" Bolts 0.20

400-537 Wheel, Front, SlT Extra H.D. Alum 35.00

400-823 Wheel, Inside half with Sidewall Stiffener Plate Welded to it. 32.50

400-538 Wheel, Rear, S/T, Extra H.D. Alum 41.00

400-323HT Wheels, Heavy Duty (Pr.) (2-Piece), Tapered with hardware *(Powder Coated Silver) *Lug Nut Torque 50 ft lbs* 16.00

400-323D Wheels, Heavy Duty Galv.-(. Pr.) (2-P. iece), Tapered with Stainless .. hardware 21.50

400-323HT1 Wheels, Heavy Duty Outside Half only (Tapered) (Powder Coated) .. *Lug Nut Torque 50 ft lbs* 9.00

400-323AP Wheels, Heavy Duty Outside Half only, Flat, Powder Coated .. *Lug Nut Torque 50 ft lbs* 9.00

400-323HT2 Wheels, Heavy Duty, Inside Half Only, (Tapered) (Powder Coated) 9.00

400-323C2 Wheels, Heavy Duty, Inside Half Only, Flat *Powder Coated 9.00

400-323HF Wheels, Heavy Duty, Pair, 2-Piece, Flat with hardware *(Powder Coated Silver) *Lug Nut Torque 50 ft lbs* 16.00

Part # Description Price $

Hardware Related to Wheel Rim

400-460 Lug Nuts,  ST, 5/16” Flanged 0.30

400-210A Lug Nuts, Flat, 3/8” 0.50

400-210 Lug Nuts, Tapered, 3/8” 0.50

GoKarts



30  Shaller Parts Catalog

TIRES & TUBES

Part # Description Price $

Tires

400-519 Tire, Rear Chieftan 11x7.10-5 16.50

400-517 Tire, Rear, Challenger 11x7.10-5 29.00

400-508 Tire, Rear, ST, Cherokee 22.00

400-300HD Tires, ( CST) HD 12x4-5 *(Red Stripe) 24.00

400-518A Tires, Cheng Shin 10x4.50-5, Raptor 32.50

400-519B Tires, Cheng Shin 11x7.10-5 Raptor 36.50

400-300C TIres, Kenda 12x4x5 Tire only (use 3.40x3.00-5 tube) 24.00

400-299 Tires, Powermaster 12x4x5 Tire only (use 3.40x3.00-5 tube) 25.00

400-518EE Tires, Trak Master  10/4.50-5 23.00

400-518EER Tires, Trak Master  11x7.10-5 19.50

400-299B Tires, Trak Master II 12x4x5 Tire only (use 4.10x3.50-5 tube) 23.00

Part # Description Price $

Tubes

400-315J Tube, 3.40/3.00-5, CST, Non-Rotated Stem 4.20

400-315F Tube, 4.10x3.50-5, CST, 90 Deg. Stem Turn 45 Deg 4.20

400-315RS Tube, CST 3.40/3.00-5, Rotated 45 Deg. Stem 4.20

400-315R Tube, CST 4.10x3.50-5, Rotated 45 Deg. Stem 4.20

400-315G Tubes, 3.40/3.00-5 4.20

400-315TR Tubes, 3.40/3.00-5 Trackmaster 4.25

400-314 Tubes, Carlisle 11x6.00-5 7.75

 

35
Years

11,500  GoKarts

GoKarts
Visit us at Shaller.com or call 1-979-743-3892 

We have built over

SHALLER GOKARTS are the #1 Concession GoKart in the U.S.A.

 Our GoKarts are proudly
manufactured in Texas USA in

our very own Texas based
facility, using our own machines

and American Labor.

GoKarts



Shaller Parts Catalog  31

35
Years

11,500  GoKarts

GoKarts
Visit us at Shaller.com or call 1-979-743-3892 

We have built over

SHALLER GOKARTS are the #1 Concession GoKart in the U.S.A.

 Our GoKarts are proudly
manufactured in Texas USA in

our very own Texas based
facility, using our own machines

and American Labor.



32  Shaller Parts Catalog

BRAKES-500

GoKarts

Mechanical Brakes 
Hydraulic Brakes
Brake Pedals 

  ......................  35
......................  35 

  ......................  33
......................  34 
......................  35

Brake Linkage Rods
Bias Bars



Shaller Parts Catalog  33

MECHANICAL BRAKES

Part # Description Price $

Drum

500-126 Brake Cam 8.80 

500-126A BRAKE CAM WASHER 0.40 

500-130 Brake Drum 15.50

500-135 Brake Shoes (pr.) 19.00

500-135A Brake Shoes (Pr.), Thick 19.00

500-120 Brake Arm, W/Washer, Bolt and Nut 9.90

500-125 Brake Assembly, With Washer And Arm 49.50

500-125A Brake Back Plate Only 16.50

500-145 Brake Spring (long), (Each) 1.40

500-140 Brake Spring (short)  (Each) 1.00 

GoKarts



34  Shaller Parts Catalog

Part # Description Price $

Calipers

500-410 Brake Caliper 85.00 

500-581B Brake Caliper, Bleeder 4 pack, 220-0627 14.50 

500-581 Brake Caliper, Bleeder Ea., 220-0627 4.40

500-665 Brake Caliper, Bracket 11.00

500-678 Brake Caliper, Clip, For Brake Pad, 180-4949 3.30

500-424 Brake Caliper, O-Ring Set  4 Per Pkg, 130-2655 11.00

500-424A Brake Caliper, Piston Cup, 1.75 X .95, 200-3479 13.00

Part # Description Price $

Disc

500-411 Brake Pads, Pair, S/T 17.25

500-416 Brake Fitting, 90 Deg. 5.50

500-417 Brake Fittling, Straight 2.20

500-535 Brakeline, (2-90 Deg Fitting) 28.50

500-470A Rotor, ST, 8.25” 30.00

500-475 Rotor Carrier, 1 1/4” Billet Hub 18.25

Part # Description Price $

Master Cylinder

500-458 Master Cylinder, "O-Rings", For Fill Cap #879.1 0.90 

500-567 Master Cylinder, Filler Cap with O-ring #879 1.60

500-465C Master Cylinder, Lever Arm, #882 13.00 

500-465B Master Cylinder, Piston O-Ring  #888.1 0.90 

500-465A Master Cylinder, Piston Seal Cup #889.1 2.15 

500-464 Master Cylinder, Re-build Kit 13.15 

500-465 Master Cylinder/ST 49.00 

500-602 Bracket, Master Cylinder Support with Bolts 8.80

HYDRAULIC BRAKES

GoKarts



Shaller Parts Catalog  35

BRAKE PEDALS & LINKAGE RODS

Part # Description Price $

Brake

500-629 Brake Spring Housing-ST/Turbo 11.00

500-535A Brakeline, Short 15’’ for ST Split Axle 19.25 

500-676 Spring, Brake Housing , ST, (Spring Only)  Danly, Yellow 8.00

Part # Description Price $

Brake Parts

500-118C Bias Bar Bolt & Nut 0.65

500-118A Bias Bar, Brake, 25, 25--3/4”, W/ 1/4” X 1      1/4” GRB 1/4” Nut 3.50

500-118B Bias Bar,  Brake, SS, 22 3/4”,  W/ 1/4”  X 1     1/4” GRB 1/4” Nut 25.00

500-118 Bias Bar,  Brake, SS, 22 3/4”,  W/ 1/4”  X 1     1/4” GRB 1/4” Nut 23.00

500-168BR KK Brake Release with Bushing and Rod Cap 32.50

500-544 Skid Plate for Brake Rotor, Ultra Kart 32.50

500-467 Spring, Return 2S Throttle & Return Brake S/T 4.25

500-240 Spring, Return, (throttle or brake) 3.25

Part # Description Price $

Brake Linkage Rods

500-134C Linkage Rod, Brake Linkage Rod, 2S & STW, 50-1/2"  21.50

500-134CC Linkage Rod, Brake Linkage Rod, 2S, 50-1/2" W/ Ends, (Clevis, 1/4" Nylok, 3- 1/4" Jam Nuts) 25.75

500-134B Linkage Rod, Brake Linkage Rod, ST2000 And Ultra, 51-1/4” 21.00

500-134BST Linkage Rod, Brake Linkage Rod, ST2000 And Ultra, 51-1/4’’ w/ Ends (1 - Danly Yellow Spring, 1 - Brake Spring Housing, 2 - 
1/4-28 Jam Nuts, 1 - 1/4-28 Nylok Nuts, and 1/4” GR8 Washer)

39.50

500-134BB Linkage Rod, Brake Linkage Rod, STW - 50 1/2”, w/ ends (1 - Danly Yellow Spring, 1 - Brake Spring Housing, 2 - 1/4-28 Jam 
Nuts, 1 - 1/4-28 Nylok Nuts, and 1/4” GR8 Washer)

39.50

500-134AA Linkage Rod, Brake/Throttle Linkage Rod (SS), Throttle Linkage Rod (STW), 41-1/4”, W/ Ends (2-Clevis, 2 - 1/4” Jam Nut) 26.25

500-134 Linkage Rod, Brake/Throttle Linkage Rod SS, Electric/Gas Throttle Linkage Rod, STW, 41-1/4” 21.00

500-134E Linkage Rods, Brake/Throttle Linkage Rod, RK, 38-1/4" 18.50

500-134EA Linkage Rods, Brake/Throttle Linkage Rod, RK, 38-1/4", w/ ends {2 - Clevis, 2- 1/4" Jam Nut 24.75

Part# Description Price $

Brake Pedals

500-132B Brake Pedal, (Bodied or ST2000)  33.00

500- 133A Brake Pedal, 2S New Style Big Pad  38.00

500- 132K Brake Pedal, KK with Bushings, Washers, and Nut (Old Style)  33.00

500- 132A Brake Pedal, New Style Big Pad, SS, KK, RK  33.00

500- 132W Brake Pedal, New Style Big Pad, STW  33.00



36  Shaller Parts Catalog

POWERTRAIN-600

GoKarts

Axles & Drive Belts 
Axle Bearings & Belt Guards
Rear Hubs
Motor Mounting & Switch Parts

  ......................   41
......................  42 
......................  43 
......................  44

  ......................  37
......................  38
......................  39

............  40

Kiddie Kart Clutch Parts
Motors & Muffler Guards
Sprockets
Honda Parts



Shaller Parts Catalog  37

AXLE & DRIVE BELTS

Part # Description Price $

Axle

600-651 Axle, Housing With Hangers 43.00

600-406SC Axle, Locking Collar, Steel, Split, 1-1/4” Plated, ST 6.85

600-114A Axle, Nut 1” 1.60

600-114 Axle, Nut 3/4” 1.10

600-113E Axle, Rear 1”, 2S, 41-1/4”     (Needs Pin) 27.50

600-113A Axle, Rear 1”, SS, 38-1/4”     (Needs Pin) 27.50

600-113 Axle, Rear 3/4” X 38” OAL, W/Pin 19.35

600-400 Axle, Rear, ST, 1-1/4” X 35-1/8” OAL 75.00

600-113D Axle, Right Hand Drive, Right Side 1-1/4” 75.00

600-681 Axle, Shim  1 1/4’’ (1/16” Thick) 1.10

600-681T Axle, Shim  1 1/4’’ (1/8” Thick) 1.25

600-681A Axle, Shim  1” 1.00

600-520ST1.5 Axle Spacer Sleeve ST (1 1/2”) 3.25

600-520ST1.750 Axle Spacer Sleeve ST (1 3/4”) 3.15

600-520ST1.375 Axle Spacer Sleeve ST (1 13/8”) 3.15

600-520ST1.625 Axle Spacer Sleeve ST (1 5/8”) 3.30

600-520ST1.8125 Axle Spacer Sleeve ST, STW,  (1 13/16”) 3.50

600-520T Axle, Spacer Sleeve Turbo (2 1/8”) 3.85

600-610 Axle, TURBO, 1-1/4” X 40” OAL 80.00

600-113AP Pin, Roll, 3/16 x 1-3/8, For Axles 0.30

600-597 Plastic Plug for Wheels 0.15

600-545 Rear Tire Protector Bar, STW, Per Pair 55.00

600-478 Snap Ring, Axle, 1-1/4” External 1.10

Part # Description Price $

Drive Belts

600-617D Drive Belt, 1000-GT Megadyne 62.00

600-617B Drive Belt, 1000-GT, Mitsuboshi 67.50

600-561B Drive Belt, 640-GT (For Twin Engine) Megadyne 26.50

600-171C Drive Belt, 720-GT Megadyne 47.50

600-171B Drive Belt, 720-GT Mitsuboshi 51.50

600-179B Drive Belt, 800 GT , Mitsuboshi 55.00

600-178 Drive Belt, 840 HTD, Mitsuboshi, KK 38.00

600-181E Drive Belt, 896-GT Megadyne 58.00

600-181D Drive Belt, 896-GT Mitsuboshi 61.00



38  Shaller Parts Catalog

Part # Description Price $

Axle Key

600-612 Key, 1/4'' for Axle Hub, 1/4 X 1-5/8 1.15 

600-612A Key, 1/4'' for Axle Rotor or Sprocet Carrrier 1.65 

600-687 Jack Shaft for Twin Engine Kart 130.00

Part # Description Price $

Axle Bearings (Live Axle)

600-549 Axle, Bearing Spacer, TURBO, Square 16.25

600-405A Bearing, 1-1/4’’,  Bearing Part Only, UC207-20 16.25

600-405AV Bearing, 1-1/4’’,  Bearing Part Only, UC207-20, New 11.00

600-405 Bearing, 1-1/4” , Axle  4 bolt pattern 32.00

600-405V Bearing, 1-1/4” , Axle  4 bolt pattern, New 19.15

600-591 Bearing, 1-1/4” Axle 2 Bolt Middle 21.50

600-591V Bearing, 1-1/4” Axle 2 Bolt Middle, New 16.00

600-591A Bearing, 3-Hole for RIght Hand Drive, 31.15

600-406A Set Screw for Axle Bearing, Longer 0.30

AXLE BEARINGS & BELT GUARDS

Part # Description Price $

Belt Guard

600-116B Belt Guard Bolt and Washer, 8MM X 80, 5/16 FW 0.65

600-393A Belt Guard Low Mounting Bracket for 2S 5.50

600-393B Belt Guard Low Mounting Bracket for Rookie Kart with Bolts 5.50

600-393 Belt Guard Low Mounting Bracket for SS 6.5hp 5.50

600-393C Belt Guard Low Mounting Bracket for SS 9hp 5.50

600-807 Belt Guard Sprocket Hole Cover, W/ Hardware, 2- 1/4” Panel Nuts, 2- 1/4” x 5/8 Bolts, 2-  1/4” FW 8.50

600-116E Belt Guard,  KK 32.00

600-116D Belt Guard,  Old Style Frame SS, High Over  Axle 26.50

600-116A Belt Guard, For 70T - 90T Sprockets, W/Bolts and Flat Washers 37.50



Shaller Parts Catalog  39

REAR HUBS

Part # Description Price $

Hubs

600-205H Hub, Rear, 1’’ Complete w/Drum and 80-T HTD Sprocket 177.50

600-205F Hub, Rear, 1’’ Complete w/Drum and 85-T Sprocket 193.00

600-205DS Hub, Rear, 1’’ Complete w/Drum and 90-T Sprocket 195.00

600-205G Hub, Rear, 1’’ Complete, Right Side for Twin Engine Kart 94.00

600-205A Hub, Rear, 1” (with bearings & seals) 99.00

600-205C Hub, Rear, 1” Complete w/Drum and 70-T Sprocket 174.50

600-205B Hub, Rear, 1” Complete with Drum 120.00

600-205RB Hub, Rear, 1”, Rebuild Customer Supplied Hub,  Bearings, Seals, Spacers, and Studs 53.50

600-205AA70 Hub, Rear, 3/4” (with 3/4” to 1” bushings and 1” bearings and seals) w/ Drum & 70-T, Sprocket 167.50

600-205AA80 Hub, Rear, 3/4” (with 3/4” to 1” bushings and 1” bearings and seals) w/ Drum & 80-T HTD Sprocket 159.50

600-205AA Hub, Rear, 3/4” (with 3/4” to 1” bushings and 1” bearings and seals) 110.00

600-205E Hub, Rear, 3/4” Complete w/ 70T Sprocket and Drum 162.50

600-205D Hub, Rear, 3/4” Complete w/ Drum 125.00

600-205AB Hub, Rear, 3/4” to 1” bushing 6.50

600-533 Hub, Rear, Slick Track Heavy Duty for Alum. Rims 40.00

600-661 Hub, Rear, ST 1-1/4” Bore for Steel Wheels 43.00

600-455 Hub, Rear/ST, Horstman 32.50

GoKarts



40  Shaller Parts Catalog

MOTOR MOUNTING & SWITCH PARTS

Part # Description Price $

Motor Adjusting

600-419 Motor Adjusting Bolt, Cap Only 5.50 

600-419A Motor Adjusting Bolt, with Jam Nut 4.35 

Part # Description Price $

Motor Mount

600-750B Motor Mount Bolt ST2000 7/16" x 2-1/4" Allen Head 1.65

600-750C Motor Mount Nut ST2000 7/16" Stover Lock Nut 0.60

600-461AA Motor Mount Strap with Pull Stud (9 hp) W/ 5/16-18 Nylok & FW 7.50

600-463 Motor Mount Stud 7/16 X 2-1/4”, Double Ended 1.40

600-463AS Motor Mount Stud 1/2 X 2-1/4”, Double Ended 1.40

600-461 Motor Mount Top Strap 9hp with 3/8" Holes 4.35

600-462C Motor Mount, Aluminum Plate, 9HP Motor (Countersunk Holes) 52.50

600-462 Motor Mount, Aluminum Plate, ST 9HP Motor 50.00

600-331C Motor Mount, Bolt Plate, GX200 (No Bolts) 8.75

600-331B Motor Mount, Bolt Plate, SS, KK, Twin Left Motor w/  2" Bolts welded to plate, (washers & nuts) 16.25

600-750AA Motor Mount, Bolts 5/16"-24 x 2"  and Washers Grade 8, Nylok Nuts (4 of each), GX200 SS 6.50

600-750A Motor Mount, Bolts 7/16", Nuts, and Washers (4 of each), GX270 SS 7.50

Part # Description Price $

Motor Restraint

600-360 Motor Restraint Kit, STW 39.50 

GoKarts

Part # Description Price $

Toggle

600-641 Toggle Switch (On/Off) 9.00

600-641A Toggle Switch Cover (Rubber Boot) 4.25

600-641B Toggle Switch Cover, Metal 6.50

600-641KW200 Toggle/Kill Switch (On/Off)  Wire GX200 7.50

600-641KW270 Toggle/Kill Switch (On/Off)  Wire GX270 6.50



Shaller Parts Catalog  41

Part # Description Price $

600-168KS KK Key Upper Sprocket Custom 11.00

600-168LB KK Large Bearing (Output Shaft) 4.35

600-168SB KK Small Bearing (Output Shaft) 3.25

600-168SW KK Spacer Washer for 14T Sprocket (8 x 1 3/4 x 7/8) 3.75

600-168WR KK Washer Retainer 1/4" 4.35

Part # Description Price $

Kiddie KK

600-127A KK Chain Connector Link 5.50

600-127B KK Chain Offset Link 8.75

600-162 KK Clutch 120.00

600-168G KK Clutch Bushing 25.00

600-168D KK Clutch Drum 55.00

600-168H KK Clutch Fiber Washer 8.75

600-168C KK Clutch Hub 57.50

600-168I KK Clutch Key Custom 11.00

600-168J KK Clutch Shaft Extension 16.50

600-168E KK Clutch Shoes pr. 22.00

600-168L KK Clutch Springs pr (Green) 27.00

600-168F KK Clutch Springs pr (Red) 7.75

600-168M KK Clutch Springs pr (White) 20.00

600-168K KK Clutch Washer Metal 8.75

600-163 KK Gearbox Chain (w/ Connecting Link) 27.50

600-168N KK Gearbox Custom Dipstick 8.75

600-168AA KK Gearbox Option 275.00

600-168A KK Gearbox Output Shaft Core Charge, (return old shafts for credit) 53.50

600-168B KK Gearbox Output Shaft Credit (20.00)

600-168 KK Gearbox Output Shaft with 40-T Sprocket & Bearings 117.50

KIDDIE KART CLUTCH PARTS



42  Shaller Parts Catalog

MOTORS & MUFFLER GUARDS

Part # Description Price $

Motors

600- 215B Motor, Honda GX: 160-R:T2-RH2, 5.5 HP Std. 575.00

600- 361C Motor, Honda GX-200-RT2-RMG2 6.5 HP, Std. 575.00

600-218 Motor, Honda GX270 RT2 RSG2 (9 HP) with 2011 New Style Silent Muffler and Lighting Coil 850.00

Part # Description Price $

Muffler Guards

600- 696 Muffler Guard Insulation 3.25

600- 219A Muffler Guard SS Body 16.50

600-219F Muffler Guard with Coupler Nuts, 9.0 HP Silent, Flip Over wtih Vibration Grommets 53.50

600-219 Muffler Guard, 5.5 HP, With Coupling Nuts and Bolts 48.50
600-219K Muffler Guard, 6.5 HP Silent Muffler, New Style Covers Muffler Only, EXHAUST CUT OUT - DO NOT USE EXHAUST TURN 

DOWN
48.50

600-219KH Muffler Guard, 6.5 HP, Hardware 3.25
600-218BH Muffler Guard, 9 HP, Hardware 3.25
600-219G Muffler Guard, 9Hp Old-Big Silent Muffler, Covers Muffler Only, with Vibration Grommets (Muffler must have Exhaust 

Deflector)
54.50

600-219E200 Muffler Guard, Mounting Bracket, 6.5 HP 6.50
600-219L Muffler Guard, Rubber Mounting Bushings .90
600-219E Muffler Guard, Upper Mounting Bracket 9HP 6.50
600-358 Muffler Support Bracket 9 HP 2010 and older with Silent Muffler “z” Style with Hardware 9.75
600-358C Muffler Support Bracket 9 HP New Style with Hardware fits 2011 GX270 Muffler 11.00
600-219J Muffler, Exhaust Deflector, Shaller Part 5.40

GoKarts



Shaller Parts Catalog  43

Part # Description Price $

Sprockets

600-251 Sprocket 14-T , KK 35.00

600-251A Sprocket 15-T 35.00

600-254 Sprocket 16-T 36.00

600-254A Sprocket 17-T 38.00

600-254B Sprocket 18-T 39.00

600-254M Sprocket 18-T M 30.00

600-450 Sprocket 19-T 40.00

600-450M Sprocket 19-T M 31.00

600-250E Sprocket 20-T 42.50

600-250EM Sprocket 20-T M 33.00

600-250F Sprocket 21-T 45.00

600-250 Sprocket 22-T 46.00

600-250M Sprocket 22-T M 35.00

600-250A Sprocket 23-T 47.50

600-250B Sprocket 24-T 48.50

600-250C Sprocket 25-T 49.50

600-250D Sprocket 26-T 52.50

600-250DM Sprocket 26-T M 39.75

600-248 Sprocket 27-T 57.00

600-248A Sprocket 28-T 59.00

600-248B Sprocket 29-T 61.00

600-372 Sprocket 40-T  for Twin Engine Kart 75.00

600-245B Sprocket 70-T (Black Coating) 57.50

600-247B Sprocket 80-T (Black Coating) 61.00

600-252 Sprocket 80-T, HTD, KK (Non-Coated) 60.00

600-249B Sprocket 85-T *(Black Coating) 71.00

600-249 Sprocket 85-T,  HTD Profile 71.00

600-246B Sprocket 90-T *(Black Coating) 75.00

600-694 Sprocket 90-T HTD Profile, 70.00

600-253 Sprocket Bolt & Lockwasher 1.00

600-373 Sprocket Bushing  for 40-TSprocket on Twin Engine Kart 18.50

600-483 Sprocket Carrier, Steel 34.00

600-484 Sprocket Carrier, Steel, Bushing 19.50

600-480 Sprocket Carrier,Aluminum Fey 62.50

600-255 Sprocket, Washer (upper),W/Bolt & Washer, 8mm x 35mm & 5/16 Lock Washer 4.25

600-255B Sprocket, Washer (upper),W/Bolt (Special for Twin Engine) 4.25

SPROCKETS



44  Shaller Parts Catalog

HONDA PARTS

Part # Description Price $

Motor Mount

600-170ACCN Honda, Air Filter Cover Nut (Black), GX270 6.25

600-170BB Honda, Air Filter GX200 Replacement - S 6.50

600-170BBW Honda, Air Filter GX200 Replacement - W 6.50

600-170BB12 Honda, Air Filter GX200 Replacement 12 Pack - S 72.50

600-170BBW12 Honda, Air Filter GX200 Replacement 12 Pack - W 72.50

600-170AA Honda, Air Filter GX270 Replacement - S 8.75

600-170AAW Honda, Air Filter GX270 Replacement - W 8.75

600-170AA12 Honda, Air Filter GX270 Replacement 12 Pack - S 91.50

600-170AAW12 Honda, Air Filter GX270 Replacement 12 Pack - W 91.50

600-170AAM200 Honda, Air Filter Noise Muffler for GX200 17235-Z4M-860 23.00

600-170AAM270 Honda, Air Filter Noise Muffler for GX270 17235-Z5K-800 14.00

600-170AFN Honda, Air Filter Wing Nut, M6-1.0 ZINC 1.15

600-170BB1 Honda, Air Filter Wrap only GX200, REPLACEMENT 2.75

600-170AA1 Honda, Air Filter Wrap only GX270, REPLACEMENT 3.25

600-170G Honda, 5.5HP-6.5Hp Reduction Cover Gasket (part# 21691-ZH8-800) 10.00

600-170F Honda, 9HP Reduction Cover Gasket (part# 21691-889-306) 7.25

600-170BW270 Honda, Balancer Weight GX270 122.50

600-170K Honda, Bearing Output Shaft Big (6206) GX200 & GX270 21.00

600-170L Honda, Bearing Output.Shaft Small (6205) GX200 & GX270 16.50

600-170WBB270 Honda, Bearing Weight Balancer ( 6202) GX270 8.50

600-170BDPW Honda, Bolt Drain Plug Washer, Reduction Box, 92800-12OOO, GX270 2.25

600-170BDP Honda, Bolt Drain Plug, Reduction Box, 92800-12000, GX270 3.25

600-170HBF612 Honda, Bolt, Flange (6 x 12) 90013-883-000 1.35

600-170CGS200 Honda, Carb Gasket Set, GX200, (16010-ZEl-812) 14.00

600-170CGS270 Honda, Carb Gasket Set, GX270, (16010-ZE2-812) 14.25

600-170CG270 Honda, Carb Gasket, GX270, 16221-ZSK-OOO .30

600-170CARB200 Honda, Carburetor GX200 65.00

600-170CARB200S Honda, Carburetor GX200 Replacement - S 40.00

600-170CARB200W Honda, Carburetor GX200 Replacement -W 25.00

600-170CARB21M Honda, Carburetor GX270 #16100-ZBC-861 56.50

600-170CARB Honda, Carburetor GX270 #16100-ZH9-W21 97.50

600-170CARB270 Honda, Carburetor GX270 Replacement 35.00

600-170CARB270S Honda, Carburetor GX270 Replacement, S 42.50

600-170CARB270GK Honda, Carburetor GX270, Gasket Kit, Replacement 6.50

GoKarts



Shaller Parts Catalog  45

HONDA PARTS CONTINUED

Part # Description Price $

Motor Mount

600-170HCC Honda, CENTER, CLUTCH (28T), GX270, 22121-889-750 62.50

600- 170CL270 Honda, Choke Lever GX270, 16610-ZEl-OOO 6.90

600-170CS270 Honda, Choke Set GX270 22.25

600-170GC200 Honda, Clutch Center, GX200, #22121-883-620 53.00
600-170HCD Honda, Clutch Chain Drive, { GX200 & GX270) 38.00
600-170C Honda, Clutch Friction Disc #22201-822-306 25.00
600-170CP Honda, Clutch Plate #22311-822-610 13.50
600-170W Honda, Clutch Pressure Plate (for weight plate) (22350-822-610) 19.25
600-170SD270 Honda, Clutch Sprocket Drive {14T (Housing, Clutch Drum) GX270 (#23120-889-750) 110.00
600-170CWP270 Honda, Clutch Weight Holder Plate, GX270 57.50
600-170E Honda, Clutch Weight Plate With Disc 5.5Hp &6.5Hp 33.00
600-170RPMC Honda, Coil Assembly, Ignition, 6000 RPM (Honda #30500-ZSK-801 84.00
600-170IRPMC Honda, Coil Assembly, lgnition, 6000 RPM, Installation on GX270 22.00
600-170HLC270 Honda, Coil Assembly, Lamp 12V/50W, (Lighting Coil) (Honda #31510-ZE2-811) 107.00
600-170M Honda, Complete Clutch For 5.5Hp &6.5Hp With Chain (Sprocket Drive w/ Chain, Center Clutch, Friction Disc, Clutch 

Plates, Pressure Plate)
135.00

600-170HLCC Honda, Cord Clamper, 31511-ZE2-000 4.25
600-170AB3 Honda, Cylinder Head Bare GX270, 12200-210-405 85.75
600-170ABUT Honda, Cylinder Head Bare GX270, 12200-ZH9-405 215.00
600-170AB Honda, Cylinder Head Bare GX270, 12210-ZSK-405 65.00
600-170AC Honda, Cylinder Head Gasket GX270, 12251-ZSK-003 3.25
600-170AE Honda, Cylinder Head Muffler Gasket GX270, 18333-Z1C-801 2.25
600-170AD Honda, Cylinder Head Muffler Studs GX270, 92900-08032-0E 1.55
600-170DS2 Honda, Dip Stick Cap Assembly Oil Fill, GX200, 15600-ZE1-003 (Crank Case) 7.35
600-170DSS2 Honda, Dip Stick Cap Assembly Oil Fill, GX200, Replacement 15600:ZE1-003 (Crank Case) 4.25
600-170DSS Honda, Dip Stick Cap Assembly Oil Fill, GX270 Replacement, 15600-735-003 (Crank Case) 5.25
600-170DS Honda, Dip Stick Cap Assembly Oil Fill, GX270, 15600-735-003 (Crank Case) 7.50
600-170S2 Honda, Dip Stick Cap GX 270 Reduction Case (25620-805-611) or (25620-805-612} 7.00
600-170DSG Honda, Dip Stick Gasket 9Hp Crank Case (Gasket Oil Cap (#15625-ZE1-003) 3.20
600-170S Honda, Dip Stick GX270 Reduction Case (#25651-889-750) 8.00
600-170T Honda, Dip Stick Reduction Gear Box 5.5Hp & 6.5Hp (25651-883-621) 8.00
600-170Z Honda, Exhaust Deflector #18331-ZE2-810 GX 240/270 9.75
600-170Z2 Honda, Exhaust Deflector #18340-ZEl-010 GX 160/200 9.75
600-170EG Honda, Exhaust Gasket, GX270, Manifold to Head, (old # 18333-ZE3-800), (new# 18333-ZK6-Y00) 3.25
600-170EPG270 Honda, Exhaust Pipe Gasket, GX270, 18333-Z1C-801 2.15
600-170EPP270 Honda, Exhaust Pipe Protector, GX270, 18323-ZE2-W00 16.00
600-170EP270 Honda, Exhaust Pipe, GX270, 18331-ZST-000 18.25
600-170ES Honda, Exhaust Screw, Honda Muffler Heat Sheild, 90055-ZE1-000 2.15
600-170 ESA Honda, Exhaust Screw, Honda Muffler Heat Sheild, 90050-ZE1-000 2.15



46  Shaller Parts Catalog

HONDA PARTS CONTINUED

Part # Description Price $

Motor Mount

600-170FC Honda, Fan Cover, For GX240/GX270, 19610-ZSK-000ZC 17.00

600-170FWNB Honda, Flywheel, GX270, New Style With Lighing Coil Magnets, 31110-ZSK-810 (Buy Out) 187.50

600-170I Honda, Gasket, Reduction Case,5.5Hp & 6.5Hp Between Gear Box and Motor (21591-ZH&-620) 6.35

600-170D Honda, Gear Box Rebuild Kit For 5.5Hp & 6.5Hp Motors (complete clutch, chain, pto sprocket, and bearings) 184.00

600-170R Honda, Gov Arm 6.5Hp (16551-ZLO-000) 11.00

600-170B Honda, Gov. Rod 9HP (part # 16555-ZE2-000) 3.85

600-170A Honda, Gov. Spring GX200 and GX270 new style throttle {16561-ZE2-000) 3.85

600-741A Honda, Governor Arm 9.0 Hp 16.25

600-170HLCG Honda, Grommet, Cord, 31512-ZE2-000 3.25

600-170CSH Honda, Holder, Clutch Spring, GX270, 22421-822-610 1.25

600-170CWH Honda, Holder, Clutch Weight. GX270, 22531-889-750 53.75

600-170HC200 Honda, Ignition Coil, GX200, 30500-Z0T-802 14.00

600-170HCR200 Honda, lgnition Coil, GX200, Replacement 10.00

600-170QQ Honda, Ignition Coil, Replacement, GX270 16.00

600-170QQ2 Honda, Ignition Coil, with Wiring Harness GX270 *(New Style) #30500-Z5K-003 & #32110-ZSK-000 66.50

600-170KS Honda, Motor Kill Switch (On/Off) (Honda# 36100-ZEl-015), REPLACEMENT S (1 Wire) 6.50

600-170KS2W Honda, Motor Kill Switch (On(Off) (Honda# 36100-ZH7-003), REPLACEMENT W (2 Wire) 5.40

600-170KS2 Honda, Motor Kill Switch (On/Off) (Honda# 36100-ZH7-003), REPLACEMENT S {2 Wire) 8.75

600-170FB270 Honda, Muffler Flange, Baffle GX270 #18336-ZE3-000 8.65

600-170M270 Honda, Muffler GX270 #18310-ZSK-010 21.00

600-170MC270 Honda, Muffler Protector {Black Cover) GX270 (#18320-ZSK-00) 12.50

600-170EGA Honda, Muffler, Exhaust Gasket GX270, 18381-ZE2-W10 8.75

600-170EMG Honda, Muffler, Gasket GX270, 18381-ZE2-801 (Replaces 18381-ZE3-306) 7.50

600-170SA270 Honda, Muffler Spark Arrestor GX270 #18350-Z5T-800 13.00

600-170NPA Honda, Nut Pivot Adjusting 2.60

600-170HNF8 Honda, Nut, Flange (8mm) 94050-08000 1.15

600-170N Honda, Oil Seal Crank Shaft 5.5Hp & 6.5Hp Special Viton, 25x41x6 9.00

600-170NW Honda, Oil Seal Crank Shaft 5.5Hp & 6.5Hp, 25x41x6 Replacement 5.00

600-170H Honda, Oil Seal Crank Shaft 5.5Hp & 6.5Hp, 25x41x6 7.00

600-170U Honda, Oil Seal Crank Shaft 9Hp and Inside Gear Box Special Viton, 30x46x8 9.00

600-170UH Honda, Oil Seal Crank Shaft 9Hp and Inside Gear Box, 30x46x8 7.75

600-170J Honda, Oil Seal Output Shaft, 5.5Hp, 6.5Hp, & 9Hp Special Viton, 30x50x7 8.50

600-170JH Honda, Oil Seal Output Shaft, 5.5Hp, 6.5Hp, & 9Hp, 30x50x7 7.75

600-170PS270 Honda, PTO Shaft w/ 28-T Sprocket for GX270 45.00

600-170EE Honda, Recoil Assembly GX160/200, Replacement - S 41.00



Shaller Parts Catalog  47

HONDA PARTS CONTINUED

Part # Description Price $

Motor Mount

600-170EEW Honda, Recoil Assembly GX160/200, Replacement - W 30.00

600-170DD Honda, Recoil Assembly GX270, Replacement - S 42.00

600-170DDW Honda, Recoil Assembly GX270, Replacement - W 38.00

600-170EEB Honda, Recoil Assembly Replacement bolts, pack of 3 2.75

600-170RAV270 Honda, Rocker Arm GX240,GX270 6.50

600-170SVS270 Honda, Seal Valve Stem GX270 5.35

600-170Q Honda, Spark Plugs NGK BPR6ES All Motors 4.00

600-170Q2 Honda, Spark Plugs TORCH (*F6RTC) All Motors 2.60

600-170P200 Honda, Spring Throttle Return Carb To Gov. Arm 6.5HP {Idler Spring) (16562-ZEl-020) 4.25

600-170P270 Honda, Spring Throttle Retum carb To Gov. Arm 9HP (Idle Spring) (16562-ZE2-000) 5.40

600-170CFS Honda, Spring, Clutch Free, GX270, 22411-822-611 2.70

600-170SH200 Honda, Starter Handle GX200, Honda# 28461-ZHB-013 4.40

600-170SH270 Honda, Starter Handle GX270, Honda# 28461-ZE2-W03 5.40

600-170SS200 Honda, Starter Spring GX200 Replacement Honda Part #28442-ZH8-003 6.35

600-170SS270 Honda, Starter Spring GX270 Replacement Honda Part #28442-ZE2-W01 6.35

600-170TS46 Honda, Tapping Screw (4 x 6) 1190055-ZEl-OOQ .90

600-170TS58 Honda, Tapping Screw (5 x 8) #90050-ZEl-OOO 1.90

600-170TS610 Honda, Tapping Screw (6 x 10) #90006-ZE2-000 1.65

600-170PC200 Honda, True Blue 200' Starter Rope (for Honda GX200 & GX270) 30.00

600-170HVW Honda, Valve Cover Washer:., GX270 (90441-ZE2-010) *For Pulse Bolt 5.35

600-170VE270 Honda, Valve Exhaust GX270 24.00

600-170VN270 Honda, Valve Intake GX270 12.00

600-170H Honda Washer25mm, Clutch 9Hp Gear Box (part # 90403-889-000) 11.00

GoKarts



48  Shaller Parts Catalog

FUEL SYSTEM-700

GoKarts

Fuel Pump & Tank Caps
Fuel Tanks 

  ......................  51  ......................  49
......................  50

Fuel Line Filters



Shaller Parts Catalog  49

FUEL PUMP & TANK CAPS

Item # Description Price $

Fuel Pump

500-427 Fuel Pump Bracket 7.75

500-425A Fuel Pump, Body Gasket, Walbro 92-332-8 1.10

500-425C Fuel Pump, Check Valve, Walbro 82-34-7 3.45

500-425D Fuel Pump, Cover Gasket, Walbro 92-331-8 1.10

500-425B Fuel Pump, Diaphram, Walbro 95-123-8 1.30

500-425 Fuel Pump, Walbro/ST   FPC-1 16.25

Item # Description Price $

Fuel Tank Cap

500-192F Fuel Tank Cap, After Market (Stant 10623) for JAZ Short Neck Filler 12.75

500-192I Fuel Tank Cap, Flambeau 2.25"  for 2.5 Gal. STW Tank 12.00

500-192H Fuel Tank Cap, Flambeau 3.5"  for 5 Gal. Tanks 14.00

500-192E Fuel Tank Cap, For Honda Tank 7.50

500-192E270 Fuel Tank Cap, For Honda Tank GX200 7.50

500-192A Fuel Tank Cap, Gasket, Kelch Cap 0.60

500-192 Fuel Tank Cap, Kelch 12.00

500-192C Fuel Tank Cap, Kelch, Vent Splash Guard 5.25

500-192D Fuel Tank Cap, KK, Custom for Honda Tanks 32.50

500-685 Fuel Tank Cap, Tester (Tank, Stand, and Cap) 60.00

GoKarts



50  Shaller Parts Catalog

FUEL TANKS

Part# Description Price $

Fuel Tank

700-189G Fuel Tank, 2.5-Gal EPA Tank with fittings and cap, fits STW 83.00

700-189ERK Fuel Tank, 5-Gal EPA Tank Conversion Kit (Tank, Vent Hose w/ clamp, Tank Strap w/ Hardware, & Mounting Brackets w/ 
Hardware)

142.50

700-189ETS Fuel Tank, 5-Gal EPA Tank Strap w/ Hardware (2 - 1/4” x 1” bolts, 2 - Nylok Nuts, 4 Flat Washers) 7.75

700-189E Fuel Tank, 5-Gal EPA Tank with fittings and cap 102.50

700-189F Fuel Tank, 5-Gal EPA Tank with gauge, fittings and cap.. 132.00

700-189EMB Fuel Tank, 5-Gal EPA Tank, Retro Fit Mounting Brackets (pair) w/ Hardware (4 - 1/4”x3/4” bolts, 4 - Nylok Nuts, 8 Flat Wash-
ers)

13.00

700-194 Fuel Tank, Honda Metal GX200 with Cap 29.50

700-194A Fuel Tank, Honda Metal GX270 with Cap 37.00

700-809 Fuel Tank, JAZ Filler Neck Assy, 45 Degree Short #345-251-03 (with Gasket & Cap) 93.50

700-558 Fuel Tank, JAZ Gas Caps, Flush Mount (Red) 42.50

700-558E Fuel Tank, JAZ Gas Valve, 90 Deg. Push In 13.25

700-558G Fuel Tank, JAZ Gas Valve, Straight, Push In 13.25

700-558D Fuel Tank, JAZ Gasket for Bail Handle Cap #850-300-01 4.25

700-600 Fuel Tank, JAZ Gasket for Flush Mount Gas Cap 7.50

700-557 Fuel Tank, JAZ O’Ring Gasket 3.25

700-625 Fuel Tank, JAZ, 3-Gal Gas Tank with Filler Cap 87.50

700-625A Fuel Tank, JAZ, 3-Gallon Gas (No Cap) 64.00

700-558C Fuel Tank, JAZ, Bail Handle Gas Cap Assembly (cap & neck) 42.75

700-558A Fuel Tank, JAZ, Tip Over Valve Breather 27.00

700-426 Fuel Tank, S/T 38.50

700-189SRV Fuel Tank, Slosh/Roll Over Valve with grommet 7.50

700-558B Fuel Tanks, JAZ, Bail Handle Gas Cap 28.50

700-432 Fuel Tank, Fitting 90* (push in) 2.15

700-426S Fuel Tank, S/T, 5-Gal Stainless Tank, (w/ brass roll over valve, TeathredGas Cap, & Bracket/Tab for Cap) 550.00

GoKarts



Shaller Parts Catalog  51

FUEL TANKS

Item # Description Price $

Fuel Tank Continued

700-432B Fuel Tank, Fitting 90* Screw In 4.30

700-432C Fuel Tank, Fitting Push in valve with screen  for Flambeau Tanks 17.25

700-432A Fuel Tank, Fitting Straight (push in) 2.15

700-202 Fuel Tank, Fitting, Rubber Bushing for Shaller Tanks (black) 3.25

700-202B Fuel Tank, Fitting, Rubber Grommet for Flambeau Tanks (black) 3.25

700-202A Fuel Tank, Fitting, Rubber Grommet for Flambeau Tanks (orange) 3.25

700-703 Fuel Tank, Holder for Red 2.5 Gal Tank(SS or 2S Bolt On Style) 53.50

700-648A Fuel Tank, JAZ 4 Gal., Twin Engine 96.50

700-685A Fuel Tank, Pressure Tester 80.00

700-191 Fuel Tank, With Fitting, 2 gal. 26.75

700-648 Fuel Tank, With Fitting, 3 Gallon 37.50

Part # Description Price $

Fuel Line

700-190H Fuel Line (black per ft) Gates, 1/4" 2.25

700-190H25 Fuel Line (black per ft) Gates, 1/4" (25 foot roll) 42.50

700-190AA Fuel Line (blue per ft) 1/4" 1.40

700-190 Fuel Line (blue per ft) 3/16" 1.40

700-430 Fuel Line Check Valve 6.85

700-190C Fuel Line Kit, SS,  6.5Hp (black hose, clamps, filter) 34-1/2" OAL 14.85

700-190B Fuel Line Kit, SS, 2S, RK, 9Hp (black hose, clamps, filter) 19-1/2" OAL 13.00

700-190I Fuel Line Kit, STW, 9Hp (Black Hose, Clamps, Filter) 26.5" OAL 13.75

700-428 Fuel Line T-Fitting 2.15

700-190G Fuel Line, Bolt on 1/2" Loom Clamp 0.60

700-601 Fuel Line, Hose Clamp, Screw Type 0.95

700-601A Fuel Line, Hose Clamp, Spring Clamp (black hose only) 0.35

700-190H54 Fuel Line,Gates Black, 1/4" (54" Vent Hose w/ Clamp) 11.00

Item # Description Price $

Fuel Filter

700-190E Fuel Filter 4.00

700-190E25 Fuel Filter, 25 Pack 84.00

500-190ES Fuel Filter, Replacement 4.00 

500-190ES Fuel Filter, Replacement 84.00



52  Shaller Parts Catalog

ELECTRIC KART-800 

GoKarts

Charging System
Motor Controllers 
Motors & Components
Relays

  ......................  54
......................  54
......................  54

  ......................  53
......................  53 
......................  54
......................  54

Batteries
Wiring
Switches



Shaller Parts Catalog  53

Item # Description Price $

Motor Controllers

700-802AC Electric  AC Motor Controller, Curtis, Model #  Serial # 700.00

700-802NR Electric Motor Controller, Sevcon, Non-Regen Model #  633T46101 Serial # 525.00

700-802 Electric Motor Controller, Sevcon, Regen, Model #  Serial # 550.00

Part # Description Price $

Electric Kart

700-802G Electric  Kart, Converter 72VDC to 12VDC 22.00

700-802A Electric Kart Contactor 24 V 82.50

700-802V Electric Kart Contactor 48 V 82.50

700-715F Electric Throttle (Accelerator) Tab 10.00

700-715FF Electric Throttle (Accelerator) Tab Heavy Duty 15.00

700-802B Electric Throttle, Sevcon, Model # Serial # 150.00

700-800 Electric, Sevcon PC Pak Cable and Software 400.00

Part # Description Price $

Electric Kart Charging

700-715J Electric Kart Machined Plasitic Block with Pin & Spring to Hold Charging Brush 130.00

700-715G Electric Kart, Charge Brush with Two Ear Clamp 33.00

700-715E Electric Kart, Charge Brush, Set Screws 0.55

700-748N Electric Kart, Charge Plate Unit, for Shop Charging a Drive on Charge Kart 330.00

700-748B Electric Kart, Charger, Green6 , 48V 100 A,  480 Volt, 3 Phase 1,650.00

700-748M Electric Kart, Charger, Green6 , Replacement Power Modules 465.00

700-748A Electric Kart, Charger, Green6, 48V 75 A,  220 Volt, 1 Phase 1,450.00

700-748K Electric Kart, Charger, KK, w/ Adapter Cable,  120 Volt, 1 Phase 525.00

700-748KC Electric Kart, Charger, Replacement, KK,  Adapter Cable 110.00

700-748 Electric Kart, Charger, Zivan  480 Volt, 3 Phase 1650.00

700-799B Electric Kart, Floor Charging, 2S Charge plate with Stainless Contact Strips. 110.00

700-799A Electric Kart, Floor Charging, SS Charge plate with Stainless Contact Strips. 87.50

700-799AT Electric Kart, Floor Charging, SS Top Cover Sheet. 90.00

700-748SBC Electric Kart, SB175 Charge Plug 1/0 Connector only, each  For Green6 Charger 7.50

700-748SB Electric Kart, SB175 Charger Plug, For Green6 Charger, with 1/0 Connectors 14.25

700-748BPC Electric Kart, SB350 Charge Plug 1/0 Connector only, each  For Green6 Charger 9.00

700-748BP Electric Kart, SB350 Charger Plug, For Green6 Charger, with 1/0 Connectors 22.00

ELECTRIC KART COMPONENTS

GoKarts



54  Shaller Parts Catalog

Item # Description Price $

Wiring

700-748W2S08 Electric Kart, Wire Harness, 2S Kart 2008 Model, with Sevcon and D&D drive system and Drive on Charging option 110.00

700-748WSS08 Electric Kart, Wire Harness, SS Kart 2008 Model, with Sevcon and D&D drive system and Drive on Charging option 110.00

Item # Description Price $

Relay

700-802D Electric  Kart, Brake Relay 48VDC 11.00 

700-802F Electric  Kart, Relay 12VDC 9.00 

700-802E Electric  Kart, Relay 24VDC 13.00 

Item # Description Price $

Batteries

700-802W2 Electric Kart Cable, 2S Battery Connecting Cable, 3/8" Eye w Blk Boot X Top post with Red Boot, 18-1/2" OAL 17.50

700-802W1 Electric Kart Cable, SS battery connecting Cable 3/8" Eyes Red and Blk 8-1/4" OAL 8.80

700-715C Electric Kart, Battery Hold Down Kit for 2S 55.00

700-715C2 Electric Kart, Battery Hold Down Middle bar with welded bolt 5.50

700-748C Electric Kart, Charger, CTEK , 12V 7 A, Charger & Battery Reconditioner 145.00

800-747B Electric Kart, Battery, Pure Lead Green Top (34M-AGM) 290.00

Item # Description Price $

Motor & Components

700-715I Electric Kart Motor Mount, for D & D Motor 55.00

700-802H Electric Kart, Motor Cooling Fan 33.00

700-715 Electric Motor D&D Model#    Serial # 950.00

700-715A Electric Motor D&D, 4 pc Motor Brush Set 50.00

700-715IB Electric Motor Mount, Bolt Plate, w/ 5/16-24 x 1-1/4” GR8 Bolts welded to plate, (washers & nuts) 25.00

Item # Description Price $

Switches

700-802C Electric  Kart, Curtis Handheld Programmer 675.00

700-802J Electric  Kart, Fuse 10 Amp 0.85

700-802I Electric  Kart, Fuse 325 Amp 22.00

700-802FMS Electric Kart, Fuse Mount Standoff 6.50

700-802K Electric  Kart, Push Button Creep Switch 7.00

700-802L Electric  Kart, Push Button Creep Switch Boot 4.50

700-641C Toggle Switch (Fwd/Rev) 6.50

700-641 Toggle Switch, On/Off 9.00

35
Years

Innovation in Electric GoKarts 

GoKarts
Visit us at Shaller.com or call 1-979-743-3892 

SHALLER GOKARTS The #1 Concession GoKart in the U.S.A.

 
Our GoKarts are proudly

manufactured in Texas USA in
our very own Texas based

facility, using our own machines
and American Labor.

Innovation/ElectricAd_resized_9_22_17.indd   1 9/20/17   3:27 PM

ELECTRIC KART COMPONENTS



Shaller Parts Catalog  55

35
Years

Innovation in Electric GoKarts 

GoKarts
Visit us at Shaller.com or call 1-979-743-3892 

SHALLER GOKARTS The #1 Concession GoKart in the U.S.A.

 
Our GoKarts are proudly

manufactured in Texas USA in
our very own Texas based

facility, using our own machines
and American Labor.

Innovation/ElectricAd_resized_9_22_17.indd   1 9/20/17   3:27 PM



56  Shaller Parts Catalog

ACCESSORIES-900

GoKarts

Kartrol
Brake Light
Headlights

  ......................  59
......................  60

  ......................  57
......................  59 
......................  59

Hour Meter 
Tire Changing



Shaller Parts Catalog  57

ACCESSORIES - KARTROL

Part # Description Price $

Kartrol

800- 362C Kartrol Bracket, Bolt On EXE Mt. for Small Headrest  with Foam and Cable Ties 11.00

800- 362A Kartrol Bracket, Bolt On, Nova Plate to EXE with Foam and Cable Ties 11.00

800- 362B Kartrol Bracket, EXE Sensor Mount with Washer and Nut 5.40

800- 726C Kartrol EXE  AA Batteries, Rechargeable 4-Pack 15.75

800- 816 Kartrol EXE Antennae Extension with Plate 110.00

800- 727A Kartrol EXE Antennae for Hand Held Console 37.50

800- 726B Kartrol EXE Antennae, Table Top 32.00

800- 727C Kartrol EXE Console Hand Held Replacement Rubber Case 75.00

800- 727B Kartrol EXE Console Hand Held with Rubber Case (w/ 4 AA Rechargable Batteries & Power Supply) 1,300.00

800- 727 Kartrol EXE Console Table Top (w/ 4 AA Rechargable Batteries & Power Supply) 1,300.00

800- 726A Kartrol EXE Console, AC Adapter, Power Supply 28.50

800- 818A Kartrol EXE Extra Long Cable (25 Ft.) For Hip Receiver 43.00

800- 726D5 Kartrol EXE Harness Black Antenna Wire (Only) 5.35

800- 818 Kartrol EXE Hip Receiver wires to Console 500.00

800- 817B Kartrol EXE Hip Trans Plastic Housing 92.50

800- 817 Kartrol EXE Hip Transmitter (Specify Track#) 415.00

800- 817A Kartrol EXE Hip Transmitter Face Cover 32.50

800- 728A Kartrol EXE Pit Control Strobe Light 215.00

800- 728E Kartrol EXE Pit Controller Electric, w/ Power Supply 725.00

800- 728 Kartrol EXE Pit Controller w/ Power Supply 725.00

800- 728PS Kartrol EXE Pit Controller,  Power Supply 30.00

800- 728EPS Kartrol EXE Pit Controller, Electric, Power Supply, 24VDC 1A, RPR-2401A0-P5 30.00

800- 801 Kartrol EXE Pocket Transmitter (Specify Track#) 405.00

800- 801A Kartrol EXE Pocket(Hip) Transmitter,  Antennae 30.00

800- 730A Kartrol EXE Programmer/Tester for Red Boxes *(w/ 9V Battery) 380.00

800- 730 Kartrol EXE Programmer/Tester for Yellow or Black Boxes *(w/ 9V Battery) 380.00

800- 726PC Kartrol EXE Reciever, Replacement Plastic Cover, (Bottom Half Only w/ Screws) 50.00

GoKarts



58  Shaller Parts Catalog

ACCESSORIES - KARTROL

Part # Description Price $

Kartrol Cont.

800- 726A4 Kartrol EXE Receiver (Programmable) (Black Label Electric Kart) Box Only 420.00

800- 726A2 Kartrol EXE Receiver (Programmable) (Red Label) Box Only 425.00

800- 726A3 Kartrol EXE Receiver (Programmable) (Yellow Label) Box Only 425.00

800- 726D4 Kartrol EXE Red Box Wire Harness no Sensor 75.00

800- 726D3 Kartrol EXE Red Box Wire Harness with Sensor 100.00

800- 810B Kartrol EXE Remote Switch, 4 Button (Switch Cable 4’ Sold Seperately) 145.00

800- 810 Kartrol EXE Remote Switch, 6 Button (Switch Cable 4’ Sold Seperately) 190.00

800- 810A Kartrol EXE Remote Switch, Cable 4’ 36.00

800- 810G Kartrol EXE Remote Switch, Replacement Green Button 30.00

800- 810R Kartrol EXE Remote Switch, Replacement Red Button 30.00

800- 810Y Kartrol EXE Remote Switch, Replacement Yellow Button 30.00

800- 345C Kartrol EXE Wall Mount Control Box (Specify Track#) 675.00

800- 726D2 Kartrol EXE Yellow Box Wire Harness no Sensor 55.00

800- 726D Kartrol EXE Yellow Box Wire Harness with Sensor 90.00

800- 727M Kartrol EXE, Manual 0.00

800- 729 Kartrol EXE, Pit Control Sensor 35.00

800- 729E Kartrol EXE, Pit Control Sensor, Electric Kart 35.00

GoKarts



Shaller Parts Catalog  59

Part # Description Price $

Accessories - Kill Switch

800-456 Kill Switch-Tiny Tach Bracket 17.50 

Part # Description Price $

Hour Meter

800-454A Hour Meter, SenDec 43.00 

800-454B Hour Meter, SenDec, Replacement Wire Only 2.25 

800-454 Hour Meter, Tiny Tach 37.50 

Part # Description Price $

Accessories

800-673 Speedometer/Tach, Digital 350.00

Part # Description Price $

Accessories - Brake Lights

800- 850F Brake Light 22.00

800- 850I Brake Light, Ground Wire, SS,2S 3.30

800-850BLM1 Brake Light, Mount, SS Plastic Seat, STW 11.00

800-850BLM Brake Light, Mount, ST2000, New (2017) 11.00

800-850D Brake Light, Option Retro Fit 2S Bucket Seat 65.00

800-850C Brake Light, Option Retro Fit 2S Uph. Seat 65.00

800-850B Brake Light, Option Retro Fit SS Bucket Seat 65.00

800-850A Brake Light, Option Retro Fit SS Uph. Seat 65.00

800-850G Brake Light, Retro Fit Switch Mount Bracket with Bolts, Low Axle New Style Frame, (Short Bracket)  16.50

800-850H Brake Light, Retro Fit Switch Mount Bracket with Bolts, High Axle Old Style Frame, (long Bracket) 16.50

800-850E Brake Light, Switch 16.50

800-850L2S Brake Light, Switch Mount Bracket, 2S 7.25

800-850L Brake Light, Switch Mount Bracket, STW 7.25

800-850K Brake Light, Wire Harness, 2S 16.25

800-850J Brake Light, Wire Harness, SS 16.25

800-850ST Brake Light, Wire Harness, ST 16.25

800-851A Headlight 30.00
 

ACCESSORIES

GoKarts



60  Shaller Parts Catalog

ACCESSORIES

Part # Description Price $

Accessories - Bearing

800-364A Bearing, Grease Packer 1" 21.50 

800-364 Bearing, Grease Packer 3/4" 21.50 

Part # Description Price $

Tire

800-509H Tire Changing 3pc Pin Set (for flat style rims) 16.50

800-509C Tire Changing Kit (Bead Breaker Only) 87.50

800-509D Tire Changing Kit (Replacement Tire Clamp) 16.50

800-509 Tire Changing Kit ST (3 Pcs.) Bead Breaker, Mounting Stand, Tire tools 315.00

800-509B Tire Changing Kit ST (Mounting Stand Only) 147.50

800-509G Tire Changing Kit, Replacement Pusher Stud, For Tire Pusher Clamp 7.50

800-509F Tire Changing Kit, Split Rim (Mounting Stand and pins) 130.00

800-509E Tire Changing Kit, Split Rims (2Pcs.) Tire Mounting Stand and Bead Breaker 185.00

800-509A Tire Changing Kit, Tire tools ST New (must have mounting stand) 87.50

800-311A Tire Mounting Compound, (per pound) 6.50

800-312 Tire Seal-R, Berryman (1 Gal.) 36.00

35
Years

Innovation in Electric GoKarts 

GoKarts
Visit us at Shaller.com or call 1-979-743-3892 

SHALLER GOKARTS The #1 Concession GoKart in the U.S.A.

 
Our GoKarts are proudly

manufactured in Texas USA in

our very own Texas based

facility, using our own machines

and American Labor.

GoKarts



Shaller Parts Catalog  61

35
Years

Innovation in Electric GoKarts 

GoKarts
Visit us at Shaller.com or call 1-979-743-3892 

SHALLER GOKARTS The #1 Concession GoKart in the U.S.A.

 
Our GoKarts are proudly

manufactured in Texas USA in

our very own Texas based

facility, using our own machines

and American Labor.



62  Shaller Parts Catalog

SHALLER GO-KARTS
COMPLETE PARTS MANUAL

FOR SINGLE & DUAL SEAT GO-KARTS

Visit our website for updated manuals (PDF Format)

Mailing Address:
PO Box 547 

Schulenburg, TX 78956

707 Demel Ave.
Schulenburg, Texas 78956

(979) 743-3892 Plant
(979) 743-4069 Fax

parts@shaller.com

shaller.com

GoKarts


